(Trorce

INSTRUCTION MANUAL -
ERIR\\SERAE <z

7 ftz’mé@:/j

=
LIRIES < (20
SEREAE

Supervised by Masami Hirosaka

Ver 1.03
1/10 SCALE R/C OFF-ROAD BUGGY BELT DRIVE 4WD CHASSIS

XTI IR0

1/10884WD/\F¥— XTRADALKIVAKF—5>

\  \ mEEsircEut
£ / EASY ASSEMBLE KIT
KR BONE T BRIEHBDID. FELLKEETIIENHNFET,

The appearance and specifications of the product may be subject
to changes without prior notice for the purpose of improvement.

CERRIIC CDEIRERAZ Z i B P FELY,

Please be sure to read this instruction manual before use.

© 2025 G-FORCE, Inc. All Rights Reserved



1/10 SCALE R/C OFF-ROAD BUGGY BELT DRIVE 4WD CHASSIS

XT3

ZDEIFG-FORCE 1/10EZ#H4WD/N\F—XTRADA(IZI S —% ) EZEABE . RICHINESTTNET,
AHABICR S TEVWFIETHA I TEIE T ERETEFRICEBEUVHBELZENTEFT,

Thank you very much for purchasing the G-FORCE 1/10 Electric 4WD Buggy XTRADA. We sincerely appreciate
your support. By assembling it following the instructions in this manual, anyone can easily enjoy the product.

ETETICLERY

Items needed for driving

FYMcHBLTWSIEA

Tools included in the kit

+FLuF

Cross wrench

1.5mmiRAELYF
1.5mm hex wrench

2.0mm RELYF
2.0mm hex wrench

=\ IILLVF
Turnbuckle wrench

ZARYT5IESE
Tools and equipment to be
prepared separately

FIARVF
Needle-nose pliers

Wire cutter (nipper)

P

INGZ-hyd—F47

Scissors or hobby knife

IIIZIIIIIIIIIIM{I[I[[]]]]]]]I’

(RF4. o142 . Fh—ILAy hFE)

(for cutting body, wing, decals)

|
Il

IJ_V_

(RF 1.1 > REFH)
Reamer

(for body and wing hole drilling)

BREEEH
(ZAVEEDFFF)
Instant adhesive
(for tire attachment)

I HELY

@®Receiver

@2F v ILXEH(ZOR)

ORTF7 VY —IR(A—TA517)

@2-channel transmitter
@Transmitter battery

@Steering servo (Low profile type)

@540-size Motor

@Driving Battery (Standard Size)
7.2V NiMH / 7.4V LiPo / 6.6V LiFe

@ESC(RE—K avkO—5-)

OFEER
O@REME (RYH—RRA NHEER)

. @XEHA/INYTYU— @540 14X E—9—
Other necessary items 0=tk @ ETHINYTY — (=t X HHE)

7.2V=v7ILK%/7.4V)R/6.6VI 7T
@ESC (Electronic Speed Controller)

@®Charger
@Painting Tools (Polycarbonate Paint)

REICELVATWEREL O DEEEE

Guidelines for enjoying safely

L B THDERSR >

OFERIFHEEL TIEBD LA, 14RKRBOH N ERDERIE, R
EEEROTICTRAITTTE L,
@EHITCRHRICHTHAEEFATRNAELEIO FTEVA—F
BB ABRRBEDN B > IIBEIE Y —T A —RBBHRIT—Y
R—hETBEVEDE TS,

QTN IBEFROWSZFATOMEIL TFITORENTTEN,
O@ILEILANTTAELID =Y ERMAL . EZ—ILEENRD
BREBREMSBEADHBDET H > /N—VELEFROFOEDL
BWEZBZTRELTTE W,
OAREBIBIER/N—VE S EALTWE T BIIER/(—VICERE
MO FI25BE ERXZMOARBED L. /N—Y DRI ILHENTE
ETERLIRDGEEDBDET DT HHIAHFBEICEFRANTER TS
o

Q@BEPEEEITOIRIF. TNTNOERESZLFHH BRICHS
TEULERUVBRINBWSHATITA>TT IV X ARPRERLE
I EBETZHADBDEITOTTER T EVSRUTEREICASEWN
E5HHCREMIFTTEN,

OB I—RERFENWVICEKEDTT IV ETH BEICO—RE
MEMTZEYa— NI BBNDH DR T, X, RIRISHERICESR
TNTVWRNEY 3 — MNREDBN P MR E+DICRKBHRABWES
[ADES

L ETHOERS D
QLUR/CH—FHEHELTIEHDFEBAMUDIE—RHEHET, AP
E/ILRDOMBETHPRIBICDBAZBNHHD LT DT, EITHRIE
B REBBAERATTEN,

OREYH TN TVWRWEFITIRESERNTTE,

O= 21— FIILREMOBELZTSIRICIE E=AVFFEATH &
BEBRELH BTV ERZIEIRE REDY IV OEEICIET
HEI[EMT TV BIRIICHNZET AZET BB DET,
Q@ETHIFE—Y—PESCOE— PV INEBMULET, PIFEELR
WESTARICHNRVESERULTTEW,

OFMOHEY. KIcEDDHZIGFATESEDE ANENBIBLTRE
FTEREEENBDETOTTIERE TS0,

< REFOEER >
Q@EMRTRIFELHC/N\YTU—ZALTT IV NV T —Z T
UIeFFICUTWREREAPRAREBOABEHROREE A2 EMME
DNHOET XNy TU—DBREBREICBZATREEDGHDET,
@ETHRIFHITESCOEBREZAZICUTETRANYFY—DIARIY
ZNUEENSEN\YTFU—ZBDALTTE0,

<L IVyFY— ESC. HEBHROEDHEVICOVT >
O@BEBMTERN/ Y TY—P HPRIBESALDIA—VES
(F72/\y T ) — [FHERICERL AN T T E W,

@ NIHTF. N\FYRIGF DB+ R TERET IV,
@/\yF)—PESCOIARIFEOBEICKEMFTTF IV HIET S
EMIBLET,

@/\yT)— DR BOYCEFITORNTTEL,
ON\YTY—EEETIRICIE. —ROTIE—HIBTTIT.EFHK
TIDNBEZIVOEBEDERICIEVELLELTTEL,
QETROHVREDEMIZ. ZOXEREL T IcHHITBHLTH
SFEBELTTEL,

OARE. MEOERPLRERTERLICOVTE FNTND/N\YTY—
BHETT, RFTTTDFHAB DIERICHESTTE W,

OFRENTET LSBT /Ny T —EHRBR/RISHALTTIV.ZD
FERBIDIEEFBRTIOTIER ICH LEH T,
OFREBRDOREBZFIIEELORVEFATRREDED LICRREL
TFEW,

OFXMEHIFEICERL. BEEERULSEONCHREEHPLELT
TaL,

OX . BRIBIBFATOFREBLRITTTE,
OREBROBREBHRETBABT & RBOBARRENDBERIEH
HHEY,

L E—F—DOIMOHFWVITDOWT >

OE— Y —ILNEDHAFICEDEEATI LV,
@7.2VONy T )—%=FERALE—Y —Z@BEHRCEELETHEE
— 5 —RNEHIRIB VB RAROE T ZENBDEITDTTIERT L,
O SVE—Y—%=ERAT IR T TVDERICLD AE—RDE
TPETREINECRDETOT EHNGAY TH Y ADBETT,

Assembly Notes:

@This product is not a toy. If individuals under the age of 14 are assembling or
using it, they should do so under parental supervision.

@Before assembling, be sure to read the instruction manual thoroughly. In case
of any defective or missing parts, please contact G-FORCE products sales
companies.

@Avoid assembling in places where small children are present.

@Be cautious when handling tools to prevent injuries, ingestion of parts, or other
potential hazards. Store leftover parts in a location out of reach of children.
@This product includes many plastic parts. When attaching screws to plastic
parts, be careful not to overtighten, as it may crush the threads and prevent
proper fixation.

@When painting or gluing, read the respective instructions carefully, follow the
guidelines, and perform these tasks in a well-ventilated area. Be cautious, as
these substances may adhere to the body or clothing. Take precautions to avoid
contact with eyes and other sensitive areas.

@Neatly organize wiring and cords. During operation, cords touching the road
surface may cause a short circuit, posing a danger. Additionally, ensure that the
wiring is securely connected to avoid the risk of shorts or reduced performance.

Driving Notes:

@This R/C car is not a toy; it can achieve considerable speed. Choose a wide
and safe area for driving to avoid accidents such as collisions resulting in injury
or damage.

@Do not drive on public roads or unauthorized areas.

@When adjusting neutral settings or performing other adjustments, remove the
pinion gear or lift the car to prevent unexpected rotation of the tires. Be cautious
as touching rotating parts may cause injury.

@The motor and ESC heat sink will generate heat during operation. Avoid
touching them without caution to prevent burns.

@During driving, the motor and ESC heat sink will become hot. Avoid touching
them without caution.

Storage Notes:

@After finishing driving, promptly remove the battery. Leaving the battery
connected may pose a risk of fire, overheating, or other unforeseen accidents.
Additionally, there is a possibility of the battery being over-discharged.

@After driving, always turn off the ESC power, disconnect the connector for the
driving battery, and remove the battery from the chassis.

Handling of Battery, ESC, and Charger:

@Never use batteries that cannot detect voltage or have been damaged,
swollen, or otherwise compromised.

@Exercise caution to prevent incorrect contact of power terminals and balance
terminals.

@Be mindful of the correct orientation when connecting battery and ESC
connectors; incorrect connection may cause damage.

@Do not disassemble or modify the battery.

@When disposing of the battery, follow the guidelines provided by your local
municipality, and do not discard it with regular household waste.

Charge hot batteries only after they have cooled sufficiently.

@Follow the instructions provided by the battery manufacturer and seller
regarding current and temperature settings for charging and discharging.
@After charging or discharging is complete, always disconnect the battery from
the charger. Leaving it unattended is dangerous.

@Place the charger in a well-ventilated location on a non-flammable surface.
@Monitor the charging and discharging process constantly, and stop
immediately if any abnormalities are noticed.

@Avoid charging in high-temperature environments, as this can lead to
hazardous situations.

@Charger malfunctions or other issues leading to overcharging may pose a risk
of fire in the worst-case scenario.

Handling of the Motor:

@Use the motor according to the instructions provided in the motor's
accompanying manual.

@Be cautious when using a 7.2V battery to spin the motor at high speed, as
internal damage to the motor may occur, and parts may be ejected. Exercise
caution.

@When using a brushed motor, periodic maintenance is necessary due to brush
wear, which may result in decreased speed and shorter runtime.

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA

2




BMBMEIUADEERER

Names of each part and mechanical layout diagram.

OV K7 YyIN=T—L
Front Upper Arm
ZO0xhO77—L4
Front Lower Arm

70> kXK=
Front Bumper

OV VIN—RT— —
Front Damper Stay
gaaH
opee08d
[=I=I=1=1=]=]+} \
seoE000 = = /
N
\"

o
o
o
]
0800808
o o
O0L0,0,0,

D 0m0o0- 0 D0
o
o
u]
u}
o
o
=]

o

2005
(e
mm
mm

D

)
223%g

o

©)
257U raYR S /

Steering Rod
ALY VI~ Z0Yb2ZN\=HILY v Tk
Oil Damper Front Universal Shaft
~NILRHI— /)/f
Belt Cover L//
e [
B (755) IyFU— SR

Receiver (sold separately) Battery Mounting Position

AV —Y
Main Chassis

/

ESC(RE—RavtO—5—) (B5%) []H]

AT 7278 —m(F5E)
*O—7OY—REERTEW,
Steering Servo (sold separately)
*Please use a low profile servo.

ESC (Electric Speed Contoroller)
(sold separately) ? o

E—5—(BI%) o
XISV LRAE—Y—EH L1
TEISVE—F— (i ——\ ©
HoEFEA,

Motor (sold separately) AN

% For brushless motor Y5 V) —RF— ——

only. cannot be equipped Rear Damper Stay
with brushed motors.

AVYN—=03vF
Slipper Clutch

11|

VY7 yIN—=7—L
Rear Upper Arm

DO
()

T © ’IM o

5] S =] 88
e S sl dqersgogy

QDD Sg —_ ggu SEE

oo ) copgogdon

S paeteadan

) J 2% do

?:'Z:‘ oo m gav ¥ EE\\E?

oo [=]

2abpgdss ] ] dobsiecs

0o oo \ gdooPgo [=)e=]

BE? %D ® [») ‘) 3] ES %E

55 55€ ) a%aﬁ 2 %é
806 )] 88

g B

)
UvYarr—L
o= by Rear Lower Arm
UVYRZA4TVv 70
Rear Drive Shaft

DAyl 87274

Rear Wing

3 1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



NyJAICEFhTWS
IN—Y=ZERLETY,
Use the parts included

in Bag A.
© -
GKP127

7y — 3x6x0.5mm
Washer 3x6x0.5mm

(©)

GKP138
7y — 3%x6.6x1.0mm
Washer 3x6.6x1.0mm

() x2

GKP126
Ty — 2.6x6x0.5mm (JL/\—)
Washer 2.6x6x0.5mm (Silver)

| T =2
GKPO15

70Y 892 I8—=2+ 7+ (40.5mm)

Front Damper Shaft

*BAG KICA>TWET
Included in BAG K.

O

OvRIVRZE—FBFICLIRET
AN ZEAN EZXR>%Z ETFich>
<HEHMLTEZREXD,

With the rod end at its lowest
position, add oil and slowly move
the piston up and down to remove
any bubbles.

ZAOYRIVIN—D

Assembly of the Front Damper

#HMHILT

22y MEDE I (EHRIRALHDTY)

Make two sets each. (Left and right are the same.)

GKPO11
F V=T« (58)
Damper Body (Short)

GKP010
FVIN—ERRY
Damper Piston

N

GKP126 ————=

*

Washer 2.6x6x0.5mm (Silver)

=

*HDAHBEITER

Ty — 2.6x6x0.5mm (JL/\—)

EXNEIYTR
ICRURAHET,
Screw the piston
into shaft.

Do not tight over.

GKP118
oYY P3 "
O-Ring 0Y>¥ 8x1mm
O-Ring
———GKP138
7y — 3%6.6x1.0mm GKPO12 .
Washer 3x6.6x1.0mm Fy—OyRIve !
1
GKP127 Damper Rod End '
1
71— 3x6x0.5mm s
Washer 3x6x0.5mm ?9KP003 -
¥ TRAR—H—
Shaft Spacer
GKPO15
GKP0O17 709> IX—2+ 7+ (40.5mm)
oIV Y Fvv7 Front Damper Shaft GKng A
0-Ring Cap ey kR—IL(L)
Pivot Ball (L)
*ERY MR—ILIZTSRD
e XY DOFEDBEET
TS BBENBDET,
GKP004 Pivot balls are made of plastic,
I =Ty so they may deform if tightened
- S A ST ) too much or subjected to
Damper Cap \ *0OUV T %S VI— excessive force.
) . FryTicRicA
) nxY,
Place the O-ring

cap.

GKP121-~

0Y>% 12x1.5mm
O-Ring

OyRIvRZE—FEICLIRET,
FTHHO LW IEVWETACILZAN
TFryTZLo>DDEMHET,
With the rod end in the uppermost

position, fill the oil up to the brim
and securely tighten the cap.

inside the damper

GKP008
FVIN—=RATIVY
wILY— (L)
Damper Spring
Holder (Upper)

=

GKP271
AV VIR~
ATIVY

Front Damper
Spring

L

() i ) i

GKP009
FVIN—RT)YJ wILT—(TF)
Damper Spring Holder (Lower)

OYRIYRZE—BTICLRET
FUIN—ZHAIL T T TTDREICR
LEY,

Assemble the damper with the rod

end in the lowest position, then
return it to its original state.

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA




Y5 IN—DIEHIIT

Assembly of the Rear Damper

Ny TAICEEFNTVWS g2y MEDE Y, (ERRRALUHDTT)
N—YEFERLFY, Make two sets each. (Left and right are the same.)
Use the parts included
in Bag A.
GKPO10 . N
e o L *ERNVEDY TR
) K013 g;’;er cahz KRURHET,
X . Screw the piston
@ FVN—RT 1 (R) % into shaft.
Damper Body (Long) N
GKP127 *ﬁ@i&_&i@%liiﬁ%
w3 — 3x6x0.5mm GKP126 Do not tight over.
Washer 3x6x0.5mm Ty — 2.6x6x0.5mm (¥)L/\—)
Washer 2.6x6x0.5mm (Silver)
(O) = ) = |
GKP118 =—"—GKP120
0Uv% P3 0')?7‘ 8x1mm
GKP138 O-Ring O-Ring
71— 3x6.6x1.0mm
Washer 3x6.6x1.0mm
———GKP138
x2 7y — 3x6.6x1.0mm
Washer 3x6.6x1.0mm
GKP126
s SIS GKP127 GKP020
Tvv— 2.6x6x0.5mm_ (IVIN—=) Jw 34— 3x6x0.5mm Pt
Washer 2.6x6x0.5mm (Silver) Washer 3x6x0.5mm e GKP012
' ¥ %7 (48mm) FUR—OyRIVE |
Rear Damper Shaft Damper Rod End
I T %2 = 6KPO03 @
DY TRAR—Y— %
GKP020 Shaft Spacer
UYHVI—+ 7~ (48mm) GKPO17
Rear Damper Shaft 0UVT FryT
O-Ring Cap GKP003 ERy kR—IL (L)
Pivot Ball (L)
Shaft Spacer
GKP004 *ERY MR—ILIZ TSRO
IVIN—FvvT E&)*Dj‘:jﬁﬁ);ﬂégf
TR I BREDHDET.
*0Y /‘7 ’&_9 /_I\ Pivot balls are made of plastic,
FryTICRICA so they may deform if tightened
n¥y, too much or subjected to

Place the O-ring excessive force.
inside the damper

cap.

GKP121-~

0% 12x1.5mm
O-Ring

GKP008
FVIN=RTIY
RILY— (k)
Damper Spring
Holder (Upper)

=

GKP021
Y5 I—
ATV

Rear Damper

Spring f
Vo=t
GKP009

FYIK—RTIY HRILT—(TF)
Damper Spring Holder (Lower)

©

(e

o

OyRIYRZE—FTICLIRET
AMNEAN EXR Y ZE LTI
<HEMLTIZREZXT,

With the rod end at its lowest
position, add oil and slowly move
the piston up and down to remove
any bubbles.

OvRIYRZE—&FLICURET.
FHHOLSIEVNETACILZAN
TFryTZLoDDERHET,

With the rod end in the uppermost

possition, fill the oil up to the brim
and securely tighten the cap.

OyRIVRZE—FTICURET
Y VIN—%HILTT TDREICR
LEY,

Assemble the damper with the rod

end in the lowest position, then
return it to its original state.

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



Ny JBIZEENTWVS
N—YZFERLET,

Use the parts included
in Bag B.

(mmmthS

GKP186
RFvAYR ZyEVIER 2x8mm
Button Head Tapping Screw 2x8mm

@xs

GKP190
7y — 3x7.6x0.2mm
Washer 3x7.6x0.2mm

x4

GKP131
7v2¥— 5x11x0.2mm
Washer 5x11x0.2mm

) x4

GKP057
£ 2x9.8mm
Pin 2x9.8mm

GKP141
1510 R—=ILRFZ Y >4 10x15x4mm
1510 Ball Bearing 10x15x4mm

3 F7T71=Y NDHEMHIT
Assembly of the Differential Gear Unit

KETRAIC2HBIED T,

Make two sets, one for the front and one for the back.

GKP188 v
GKPO57 |

gy 20
GKP131 '

v +¥— 5x11x0.2mm
Washer 5x11x0.2mm

GKP119

[
0U>Y P5 469

O-Ring P5

GKP189
0 Y>¥ 25x1mm
O-Ring 25x1mm

GKP191
FIRSAThy7
Diff Drive Cup

PO LBETANETEET,
KEEFTEBWTEE W,

Fill with oil to the gear top,
DO NOT OVER FILL

*BAG KICA>TWET
Included in BAG K.

Diff Bevel 10T

GKP190 ~y
7y — 3x7.6x0.2mm

Washer 3x7.6x0.2mm

e 2
GKP183
FIXT IvTh P @
Diff Gear Shaft N
¥
GKP187
FIRAILA0T

GKP188
FIRNIL 18T
Diff Bevel 18T

GKP057

Pin 2x9.8mm
GKP131

GKP119
0UvJP5

/ I

> 2x9.8mm 4@%
|

Tvv— 5x11x0.2mm@

Washer 5x11x0.2mm I

O-Ring P5

GKP185
F7T—1—
Diff Pulley

_~

*¥EVERSATHYTDORICELVAHET,
Insert the pin into the hole in the drive cup.

GKP186
RIVAYR FvEVIER 2x8mm
Button Head Tapping Screw 2x8mm

GKP191
FIRSAThyT
Diff Drive Cup

GKP141
1510 R—JLRTFY >4 10x15x4mm
1510 Ball Bearing 10x15x4mm

RNFYVJZRET

HLAHET,
Push the bearing all
the way in.

GKP141
1510 R—=ILRF Y >4 10x15x4mm
1510 Ball Bearing 10x15x4mm

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA




ZAY8FTPRYIZADEMIIT

Assembly of the Front Gear Box

RyJCILaFhTWS
IN—Y%=ZERLET,
Use the parts included

in Bag C.

WI[:'xZ

GKP179
FUUEY ER 3x11mm
King Pin Screw 3x11mm

mmmmxs

GKP173
MER 3x8mm
Flat Head Screw 3x8mm

(5

GKP146
RFUAYR EZ 3x8mm
Button Head Screw 3x8mm

(i <6

GKP194
RFvAYR EZ 3x10mm
Button Head Screw 3x10mm

I

GKP252
E> 3x11.8mm
Pin 3x11.8mm

© -

GKP251
830 R—JLRF7Y Y 3x8x3.0mm
830 Ball Bearing 3x8x3.0mm

x4 850 Ball Bearing 5x8x2.5mm @&/ N\
*ERDRSITER GKP194 % (li:!(PZSZ
Pay attention to the S A b ~ > 3x11.8mm
GKP139 length of the screw. RYZAYR EZ 3x10mm Pin 3x11.8mm

850 IR—ILARTF )% 5%8x2.5mm
850 Ball Bearing 5x8x2.5mm

GKP146
RIUAYR EZX 3x8mm

Button Head Screw 3x8mm

GKP192
Ak FPRYIZ (L)
Front Gear Box (Upper)

F¥F7F71=vhk
Differential Gear Unit

KZDRBIRETEFZRY I ZERMOFITET,
Install the gearbox in this state.

J/

GKP179
FYUEY EZ 3x11Tmm
King Pin Screw 3x11mm

GKP201
RFTIVT Fv9
Steering Rack

*XEEITER

Pay attention to

*HHDRAMBEITER

Do not tight over.

the orientation.
GKP139 :
LN Narrow 850 R—ILRFUVY '
5x8x2.5mm ' /
| 850 Ball Bearing 5x8x2.5mm &,
/ T
KW Wide Lower Side GKP202
ZFTUVTRAR ‘.
Steering Post /
GKP199 GKP200 f
FFYIH A D
i in; ¥o :ﬁgg ft)(E) RFTPUY KI5 ()
kAEFICES Steering Bellcrank (Left)

Pay attention to
the orientation.

GKP193
70k ¥7RyIZ(F)
Front Gear Box (Lower) J°

i3

*kE Xo)flLE ISER MEZ 3x8mm
Pay attention to the
position of the screw.

GKP146
' REUAYR EZ 3x8mm
& — Button Head Screw 3x8mm

GKP198

Flat Head Screw 3x8mm

'
GKP218 mEZ 3@mm | o P198
ALY v —2 Flat Head Screw ! ! ! 7\7'7_ U»J TL—R
Main Chassis 3x8mm - ! Steering Brace

i

GKP139
850 R—ILRFI VY
5x8x2.5mm

Battery Shell lock

HRR

N 7

b QEZ
GKP173 3 N GKP220
MEZR 3x8mm P

Flat Head Screw 3x8mm

: §>/ RyFY—vzlOyy

Button Head Screw 3x10mm

GKP251

GKP212 —ILRT YT
ZOYkRILE (L) gigxl?ﬂﬂ}l:’n/\} 7
Front Belt (L) L 830 Ball Bearing 3x8x3.0mm
ST
/ R7ZVvJa1z=yhk

Bearing Unit

GKP213
70k FVIN—RAF—
Front Damper Stay

GKP194 -
RFvAYR EZ 3x10mm
Button Head Screw 3x10mm

7 1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



Assembly of th

NyIDIcEFENhTWS
N—YZFERLET,

Use the parts included
in Bag D.

[ -

GKP179
FYJEY ER 3x11mm
King Pin Screw 3x11mm

C)Q

GKP127
ANR—1— 3x6x0.5mm
Spacer 3x6x0.5mm

@XZ (BM]

GKP175
ANR—1H— 3x6x1.0mm

1 x2
GKP195

EYEY 2.5 x 24.8mm (70> MM
Hinge Pin 2.5 x 24.8mm (Front/Outer)

5 ZO0YMFRA1Zy MORMAIIT

e Front Suspension Unit
*RORARER T ARIBRRICHMIITET,
The illustration shows the left side. Assemble the right side in same manner.
GKP178
e ZAYMN\T FvU7 (k)
Front Hub Carrier (Left) GKP174
Zarysar77—54h
Front Lower-arm
. GKP180 AN
#:Right AR—H— 2.5x7x1.0mm .,
*AETER Spacer 2.5x7x1.0mm ':j',’ e
Pay attention to the orientation. Sug o
N o o GKP176
! ' o RYUAYR EZ 2.5x4mm
2 ; \!?/ Button Head Screw 2.5x4mm
GKP182 &o
x2 FOYk A=ZN—HL Y7k GKP195

Front Universal Shaft XY EY 2.5x24.8mm (70O MAMED

GKP176 Hinge Pin 2.5x24.8mm (Front/Outer)
RIUAYR EX 2.5x4mm

Button Head S 2.5x4 N .
Spacer 3x6x1.0mm son e Berea A, GKP133 e #/\7 ORI EDET
I x2 1050 R—JLATY >4 5x10x4mm 4@\ Pin 2x9.8mm ;bj%ti.w?ba}i?D
lﬂ“\\\l\lﬂﬂl\“\lﬁm\l\\mﬂm\lﬂl 1050 Ball Bearing 5x10x4mm Fit the pin into the
x4 9 / groove on the hub.
GKP259 GKP181 S \ ‘
GKP180 RYVAYR EZ 3x12mm GKP231 IJavk FvoIL = T
AN—H— 2.5x7x1.0mm Button Head Screw 3x12mm RYVAYE EZ 3x14mm Front Knuckle GKP250
Spacer 2.5x7x1.0mm Button Head Screw 3x14mm 1350 R—=ILRFU> Y
T <2 5x13x4mm
3 x2 'lll\\mm\\\lLWUMN\‘UU\MUHI o 1350 Ball Bearing GKP260
5x13x4mm R"A—ILINT 4mm
GKP057 GKP231 Wheel Hub 4mm
> 2x9.8mm RZUAYR EX 3x14mm ZAYRPYIN—T—L
Pin 2x9.8mm Button Head Screw 3x14mm Front Upper Arm

*ERDRSITER
Pay attention to the
length of the screw.

| x2

GKP151
ErYEY 3x50.8mm (700> MR
Hinge Pin 3x50.8mm (Front/Inner)

ZOYRRFZIYIAYR
Steering Rod

GKP179
GKP259 FJEY ER 3x11mm
RYVAYR EZ 3x12mm King Pin Screw 3x11mm

s

Front

ey kR—IL(L)
Pivot Ball(L) |

Ay r7yIN=F—L

Button Head Screw 3x12mm

*FEDAFBEITER

Do not tight over.

*ESESRUAD
Screw it in straight.

GKP123

—
OvyRIVR() =\ 45mm OyRIVER(L)
Rod End(L) Turnbuckle for Rod End(L)
Front U

U A
pRerAm ey bR—IL (L)
35mm | Pivot Ball(L)

ZAYkA

ey kR—JL(S)
Pivot Ball(S)

Steering Rod

pper Arm )
FrUrIayR o /:/ .

By MR—IL (L) =

36.5mm J Pivot Ball(L) N)
1 )

*AZN—=HILIvTRETT

Pivot Ball(L)

M
For Right & 5

ER = _
)] RSATHYTDRICANET,
ForLeft ‘ Placg thelunivarsal shaft into
AYRIVK(L) ~yRAYRIVEW | gkpi75 \__he diff drive cup. J
Rod End(L) GKP125 Bend Rod End(L) Z~R—H— 3x6x1.0mm

N ) =Ny J)L 52mm ) ) Spacer 3x6x1.0mm
ERYRR—=IL(L)  Turnbuckle for Steering ey hR—IL(S)

%\5:. -

Pivot Ball(S)

|
~vRaYRIVRL [
Bend Rod End(L)

GKP151
E>IEY 3x50.8mm
> . GKP127 (Zay ~AfAD)
36.5mm | ByRIVEQL Nt e
Rod End(L) ANR—H— 3x6X0.5MmM  Hinge Pin 3x50.8mm (Front/Inner)

) Spacer 3x6x0.5mm

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA 8




7OV NINVIN—&T 2 IN—DIEHILT
Assembly of the Front Bumper & Damper

NyJDIcEFNhTWS
IN—Y%=ZERLET,
Use the parts included

in Bag D.

@m\mu

GKP172
mER 3x6mm
Flat Head Screw 3x6mm

GKP171
Ovk evyey FL—R
Front Hinge Pin Brace

2

GKP173 GKP146
MmEZ 3x8mm

Flat Head Screw 3x8mm

GKP269
RYVAYR EZ 3x20mm

'|lemmmﬂﬂ\l x2 Button Head Screw 3x20mm

GKP146

RFUAYR EZ 3x8mm

Button Head Screw 3x8mm

GKP231
RZVAYR EZ 3x14mm
Button Head Screw 3x14mm

YEADRSICER

Pay attention to the
length of the screw.

(TN~ < 2 GKP267

REUAYR EZ 3x15mm
Button Head Screw 3x1 5mm4“ A

*lﬂﬂ\\\lﬁﬂmﬁWﬁM\l\lﬂﬂW\l\lﬂW\l\l x2

GKP267

RYUAYR EZ 3x15mm

Button Head Screw 3x15mm
GKP013
F1Ov+vhk M3

(I - > 2

Nylon Nut M3
GKP268
RYVAYER EZ 3x18mm
Button Head Screw 3x18mm
s
RIANSREE

Il

(L

GKP269
REVAYR EZ 3x20mm
Button Head Screw 3x20mm

il m
i

[

I < 2

Front view diagram

A:Right i Left
*EDONUBTEELES.
Fix it at the illustration position.

GKP268

RYAYR EZR 3x18mm —W

Button Head Screw 3x18mm

ZAv kI VIN—
Front Damper
GKP137 N
IVIN—F vy T I T5—
Damper Cap Adapter

GKP231
REVAYR EZ 3x14mm
Button Head Screw 3x14mm

*EDFHRBIFER T ARIBRARICHMIITET,

The illustration shows the left side. Assemble the right side in same manner.

RYUAYER EZ 3x8mm
Button Head Screw 3x8mm

Q

AADSRE

Front view diagram

*RONUBTEELES,
Fix it at the illustration position.

GKP170
Zavhk Kvik— >
Front Bumper !

i
!\g > : \\ ,
K GKP172

MER 3x6mm

Flat Head Screw 3x6mm
GKP173
MEZ 3x8mm
Flat Head Screw 3x8mm

Ve
HIADMSRER

Front view diagram

£:Right

*EDONUBTEELE S,
Fix it at the illustration position.

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



NyJEICEFNhTVWS
IN—Y%=ERLETY,
Use the parts included

in Bag E.

DYPFT7IRY I ADEHILT

Assembly of the Rear Gear Box

GKP237

YUY £FRY IR ()

Rear Gear Box (Low:

i x4

GKP173
mMER 3x8mm
Flat Head Screw 3x8mm

*EEICER

[ L
Pay attention to *

the orientation.

TR

Lower Side

(o ~2

GKP146
RFUAYR EZ 3x8mm
Button Head Screw 3x8mm

(i 2

GKP194
RFvAYR EZ 3x10mm
Button Head Screw 3x10mm

GKP239
UPRIL(S)
Rear Belt (S)

RNILREFTETIC
Belt to differential

REVAYER EZ 3x10mm
Button Head Screw 3x10mm Rear Lower Arm Mount (Front)

GKP194 h@ GKP226

GKP146
REVAYR EZ 3x8mm

er) Button Head Screw 3x8mm

Uv ar7—LIovk

4 )
GKP252

E> 3x11.8mm
Pin 3x11.8mm

04

) x2 GKP251
830 R—ILRFIVY
GKP057 3x8x3.0mm
> 2x9.8mm L 830 Ball Bearing 3x8x3.0mm
Pin 2x9.8mm
L xl ‘ : KAV — VBB
H ] Rear of the main chassis.
GKP252 :
E> 3x11.8mm !
Pin 3x11.8mm
GKP173
x 1 MEZ 3x8mm
Flat Head Screw 3x8mm
N
GKP130
7+ — 5x8x0.8mm
Washer 5x8x0.8mm
GKP212
7Y kXRILN (L)
Front Belt (L)
7
[LL‘ GKP239
- UYARILR(S)
Rear Belt (S)
J
K DRBEBICRD T, >
The layout will be like this.
\. J
N
A Vv T N RE
x2 Main Shaft Overview
GKP245
Yy —T—U—HAR GKPO57 GKP133
GKP251 S~/ A Center Pulley Guide tf\/ 2x9.8mm 1050 R—ILRF % 5x10x4mm
830 FR—ILATYU > 3x8x3.0mm U~ < Pin 2x9.8mm 1050 Ball Bearing 5x10x4mm
830 Ball Bearing 3x8x3.0mm
=< GKP130
SK:?E ZR—— 72+ — 5x8x0.8mm
x2 Shaft Spacer Washer 5x8x0.8mm
GKP133 GKP241 :
GKP133 1050 R—JLRF7YJ >4 5x10x4mm PIACE 2 AN
1050 R—JLARF Y4 5x10x4mm 1050 Ball Bearing 5x10x4mm Spur Gear Shaft = (/ i
1050 Ball Bearing 5x10x4mm GKP244 72 \ @
vy —7—1)—15T GKP245 o
Center Pulley 15T tyy—T-U—A1F
Center Pulley Guide
J

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA

10




n VY XTPRY I RA&ST VIN—AT—DHMHILT
Assembly of the Rear Gear Box & Damper Stay

NRyJEREFhTVS (o : h
NV EERLET. i )\\
Use the parts included y
in Bag E. GKP236
VY F7RvIZ(L)
Rear Gear Box (Upper) vy \

(BM]M

*EAINS RIS *RDKRICEELE T,
GKP176 State f_rom the Fix it as shown in the picture. y
back side.

RFvAYR EZ 2.5x4mm
Button Head Screw 2.5x4mm

(5 x1

GKP146 GKP223
RFUAYR EZ 3x8mm 630 R—ILRF7U>% 3x6x2.5mm
Button Head Screw 3x8mm 630 Ball Bearing 3x6x2.5mm

GKP146
RYYAYR EZ 3x8mm
Button Head Screw 3x8mm

GKP252

E> 3x11.8mm
(i 4 )1 Pinaxt1.8mm | €

A0 TN
GKP194 GKP252 }/ﬂ LA
RYVAYR EZ 3x10mm  EY 3x11.8mm @ - ! =l
Button Head Screw 3x10mm  Pin 3x11.8mm Q
(%; GKP176
GKP223 RYvAYR EZ 2.54mm

'|m““mmmmm“““u x4 630 R—ILRFY>Y 3x6x2.5mm  Button Head Screw 2.5x4mm

630 Ball Bearing 3x6x2.5mm
GKP259

RFvAYR EZ 3x12mm
Button Head Screw 3x12mm

GKP259
RYVAYR ER 3x12mm
Button Head Screw 3x12mm

iy

T > 2 GKP257

IAVY RAT—

[

BADSREE

Rear view diagram

GKP240 E:Left A :Right

GKP269

RYVAYR EZ 3x20mm
Button Head Screw 3x20mm

GKP013

F4OvFyh M3 YT IVI—ZF— *EORUBTEELET,
Nylon Nut M3 Rear Damper Stay L Fix it at the illustration position.
N\
VY7 yIN—F—L\
GKP269 Rear Upper Arm
RIUAYR EZ 3x20mm . .
Button Head Screw 3x20mm l:./'ﬁ‘y RR=IL(L)
Pivot Ball(L)
34mm
E<y:]
SHIS B For Right
N (= N N > >
R:aar viev’:v’dia ram AYRIVR(L) OvRIVER(S)
9 RodEndL)  GKP125 Rod End(S)
0080 000 H—=>IVy7)L 52mm
Turnbuckle for Steering ERw kR—JL (L)
E:Left A:Right Pivot Ball(L)
*RONUEBTEELES, ] . —
Fix it at the illustration position. For Left — |
/ 34mm
ayRIVER(S) OyRIVR(L)
Rod End(S) Rod End(L)
J

GKP194
RFvAYR EZ 3x10mm
Button Head Screw 3x10mm

1 1 1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



YRy k&Y

NYJFIZEFhTWS
IN—Y=ZERLET,
Use the parts included
in Bag F.

(UM]XZ

GKP176
RFvAYR EZ 2.5x4mm
Button Head Screw 2.5x4mm

(i 2

GKP194
RFvAYR EZ 3x10mm
Button Head Screw 3x10mm

D =2

I
GKP231
RYUAYR EZ 3x14mm
Button Head Screw 3x14mm

GKP268
RZVAYER EX 3x18mm
Button Head Screw 3x18mm

(0) x2

GKP232
AR—1H— 2.5x6x1Tmm
Spacer 2.5x6x1mm

(0) x2

GKP233
AR—H—2.5x6x2mm
Spacer 2.5x6x2mm

@xz

GKP133
1050 R—JLATFY >4 5x10x4mm
1050 Ball Bearing 5x10x4mm

(O) x2

GKP127
ANR—1— 3x6x0.5mm
Spacer 3x6x0.5mm

(©) =2

GKP175
ANR—1— 3x6x1.0mm
Spacer 3x6x1.0mm

x2

GKP250
1350 R—ILRF7 Y 5x13x4mm
1350 Ball Bearing 5x13x4mm

. 1x2

GKP057
E> 2x9.8mm
Pin 2x9.8mm

( ] x2

GKP197
EYIEY 2.5%27.8mm (U +7/54))
Hinge Pin 2.5x27.8mm (Rear/Outer)

Y5 VIN—DHEHILT

Assembly of the Rear Sus-Unit & Rear Damper

*EDFHRBIFER T EAIBRRICHMIITET,

The illustration shows the right side. Assemble the left side in same manner.

GKP229 T&ﬁ?_b‘SE.T-:
UT N (E) Gl‘(P216 ‘ Rear view diagram
Rear Hub (Righty ~ N —IVAZVE :
GKP235 Ball Stud hy
YUY PHRILYT heL /. \ 7R\
Rear Axle Cup 4 7 VO GKP233
k:Left A:Right — AR—H— 2.5x6x2mm
GKP133 ) i *RONMBETEELET, Spacer 2.5x6x2mm
1050 R—=JLRFY >4 5x10x4mm *@ Fix it at the illustration position.
1050 Ball Bearing 5x10x4mm 3 . J GKP232
e 1 GKP250 ANR—1— 2.5x6x1mm
A 1350 /K—JLARF >4 5x13x4mm Spacer 2.5x6x1mm
Pay attention to 01 350 Ball Bearing 5x13x4mm
the orientation. GKP057 ———<~_
£ 2x9.8mm ’
Pin 2x9.8mm
GKP261
\ RA—ILI\NT 6.5mm
Wheel Hub 6.5mm

4 )
*0OUv T =Ny TDH
ICHRURAATREEERY,
Place the O-ring into
the cups.

GKP224

*EEFIER
Pay attention to
the orientation.

GKP175
ANR—1— 3x6x1.0mm
Spacer 3x6x1.0mm

GKP176
RYVAYR EZ 2.5x4mm
Button Head Screw 2.5x4mm
GKP197
evIEY 2.5%27.8mm (UA7/5HA)
% Hinge Pin 2.5x27.8mm (Rear/Outer)
REUUEVEBIANTHBERERD 115,

Insert the hinge pin first, then install the screw.

GKP127
ANR—H— 3x6x0.5mm
Spacer 3x6x0.5mm

GKP196
eI EY 3x52.2mm (U/A{E)
Hinge Pin 3x52.2mm (Rear/Inner)

GKP234 ™
UV RS147ov 7k o
Rear Drive Shaft B
“ GKP216
GKP118 R—=ILRZ YR

WWPZAE Ball Stud .
O-Ring P3
- GKP227
JaF - Uv evIEY JL—R
Rear Hinge Pin Blace

GKP137 GKP194 = GKP228 P
FUN—% T 7 TI— REZAYE EZ 3x10mm U i—
Damper Cap Adapter Button Head Screw 3x10mm Rear Bumper tﬁg;i:,:};ﬂ;n?

BADSREE

Rear view diagram

S 7
E:Left A :Right

*RONBETEELET,
Fix it at the illustration position.

GKP268 J

RYUAYR EZ 3x18mm
Button Head Screw 3x18mm

i
#BADSRER
Rear view diagram

A :Right

:o!

N

1 x2  gkpo3t

GKP196
eV IEY 3x52.2mm (U+/Rf)
Hinge Pin 3x52.2mm (Rear/Inner)

RFUAYR EZR 3x14mm
Button Head Screw 3x14mm \

*RONUETEELE Y,
Fix it at the illustration position.

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA




Assembly of the Motor Plate & Spur Gear

Ry JGILEFhTVS
IN—Y%=ZERLET,
Use the parts included

in Bag G.

i <1

GKP173
MER 3x8mm
Flat Head Screw 3x8mm

@ﬂwmmmw

GKP242
REVAYR EZ 3x5mm
Button Head Screw 3x5mm

GKP112
RYUAYR EZ 3x6mm
Button Head Screw 3x6mm

><2

GKP146
REVAYR EZ 3x8mm
Button Head Screw 3x8mm

(i 2

GKP194
REVAYR EZ 3x10mm
Button Head Screw 3x10mm

[] x1

GKP148
TYhR7')2— 3x3mm
Set Screw 3x3mm

(—

GKP057
£ 2x9.8mm
Pin 2x9.8mm

(0) =

GKP128
7w — 3x8x0.5mm
Washer 3x8x0.5mm

@x1

GKP133
1050 R—JLARTFY >4 5x10x4mm
1050 Ball Bearing 5x10x4mm

E—5—(I5ED)
Motor (sold separately)

GKP249
E—H—YIVb
Motor Mount

GKP173
MmEZ 3x8mm
Flat Head Screw 3x8mm

KRRV =25
Rear of the main chassis.
GKP194
REVAYR EZ 3x10mm
Button Head Screw 3x10mm
GKP057
E> 2x9.8mm
ZI—FFY¥7h  Pin 2x9.8mm
Spur gear shaft

*2Z2Yy/\—7L—KrB
DEZEVICADET

[3DRAHFET,
Align the groove on
the slipper plate B

with the pin and in
into place.

GKP076
AUwIt—=ICy R

Slipper Pad GKP238

RIN—FT 48 v F 95T
48P Spur Gear 95T

GKP078
ZYyIN—=TL—k(B)
Slipper Plate (B)

GKPO77 a p ~ GKPO75
RUyI—7TL—r(A) R{, < RYYI—RTYVY
Slipper Plate (A) s & ) Slipper Spring

GKP133 \LL)
1050 R—ILARTF U > 5x10x4mm g
GKP128 1050 Ball Bearing 5x10x4mm
72— 3x8x0.5mm
Washer 3x8x0.5mm

GKP242
REVAYR EZ 3x5mm
Button Head Screw 3x5mm

GKP130
7y — 5x8x0.8mm

Washer 5x8x0.8mm
GKP148

G—tyhRIY2— 3x3mm

GKP032
4 Set Screw 3x3mm F4OvFy M4
Nylon Nut M4
GKP147 *ZDFYRERYYI—H59F
E=AYx7 237 FEATT. Sy SR/ —
Pinion Gear 23T F7LrTp2mm< SUH
BERECHDALTREXT,

GKP146
RYUAYR EZ 3x8mm
Button Head Screw 3x8mm

This nut is for adjusting the
slipper clitch. Tighten it until
the spur gear shaft protrudes
about 2mm from the nut.

* AL (26PSR)
GKP246 Adjustument method
RI—FTHIN— (see page 26)

Spur Gear Cover

GKP069
RIR—=FFHIN=2—=)L
Spur Gear Cover Seal

GKP112
RYVAYR EX 3x6mm
Button Head Screw 3x6mm

1 3 1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



11

GKP222
(mm <8 @ x2 £ 3x7.8mm — 2.

GKP248 GKP128
RFUAYR EZ 2.56mm 7w — 3x8x0.5mm
Button Head Screw 2.5x6mm  Washer 3x8x0.5mm

GKP273

MEZ 2.5%8mm
(4 Flat Hoad Scrow

2.5x8mm
GKP146 GKP223
REVAYR EZ 3x8mm 630 R—ILARTF Y% 3x6x2.5mm

Button Head Screw 3x8mm 630 Ball Bearing 3x6x2.5mm

(| 2 I e

The screw go in
G[(P1 94 o G0KP222 from the bottom of
REVAYER EZ 3x10mm E> 3x7.8mm the chassis.

Button Head Screw 3x10mm  Pin 3x7.8mm

GKP194 :
(o~ x1 5K £ 3xtomm — 8,
Button Head Screw 3x10mm
GKP231 GKP273 *ERDRSISER
RYVAYER EZ 3x14mm MEZ 2.5x8mm Pay attention to the
Button Head Screw 3x14mm  Flat Head Screw length of the screw.
2.5x8mm
GKP247
||mnuuuunmunuumunnum\munuw x1 ~ILRAN—
Belt Cover

GKP211
RFvAYR EZ 3x16mm
Button Head Screw 3x16mm

ANFEDOED I E LV HEERS

Installation & Mounting Examples of Mechanical Components

INyIJHIZEFhTWS GKPO13 GKP221
IN—YEFERLET, FAAYFYEM3  RILNFYYIF—ITVRR)

. Nylon Nut M3 Belt Tensioner Mount (R)
Use the parts included GKP223

in Bag H. 630 R—JLARFY Y 3x6x2.5mm
630 Ball Bearing 3x6x2.5mm

Pin 3x7.8mm

MEANET,

GKP210
H—RIIVk
Servo Mount

GKP128

7w — 3x8x0.5mm

Washer 3x8x0.5mm

GKP146

RYUAYR EZ 3x8mm

Button Head Screw 3x8mm
*ERADRIICER

Pay attention to the GKP209
length of the screw.

GKP211
RYVAYR ER 3x16mm
Button Head Screw 3x16mm -5

/ i
Y—REAN\—=" gKP208

Servo Saver H—REAIN—R TV (S)
GKP204 (23T) Servo Saver Spring (S)
GKP205 (24T)

GKPO13

GKP203
GKP206 (25T) H—TR—
H—RICEDBTRUFT Servo Horn
Select according to the servo.
GKP207
PY—ReAN—Fvrv7
( YR — ) Servo Saver Cap
Servo Linkage GKP194
ERY bR—IL(L) ERY hR=IL(L) RZUAYR EZ 3x10mm
Pivot BaII(II_‘) 68mm Pivot IBaII(L) ‘ Button Head Screw 3x10mm
O I
OyRIVR(L) ‘ (m B e b (D) RXA V=25
Rod End(L) GKP217 Rod End(L) Rear of the main chassis.
&—>I\y )L 85mm
$ Turnbuckle for Servo Linkage 85mm )

3 Farvrvhk M3
Eé Nylon Nut M3

e

GKP272
NIVNFYYa+—3IV M)
Belt Tensioner Mount (L)

ESC(5l5ED)
ESC (sold separately)

*WET—7 T3

Attach using double-sided tape.

Y—iReAN=2TIVJ ()
Servo Saver Spring (L)

*—BETORICEOHITES,
Attach it to the bottom hole.

RYVAYR EZ 2.56mm
Button Head Screw 2.5x6mm (see page 26)

GKP231
RFUAYR EZR 3x14mm
Button Head Screw 3x14mm

| *EEHBEITER
Be careful not to
overtighten.

|
|
|
|
[
|
|
25

S
N9

GKP146
RIVAYR EZ 3x8mm
Button Head Screw 3x8mm

( 3
0z Nb
/\/\/\/\/\/\/\/\/\/\/\M

Belt
WF;:/ﬁ—ﬁ *NLNFYYaF—
O (& 1 BARILMOTFICE
1l [ manzs,
. L. The belt tensioner
NIhFryar— is located under
Belt Tensioner the belt.
J
GKP248 KL (26PSHR)

Adjustument method

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA 1 4




12

N TI)—=2 T )LOERD F1F
Battery Shell Installation

INyJHIZEFhTWS
N—YZFERLET,

Use the parts included
in Bag H.

(
NyFU—2 ) Z0vod3/0v I ZHERT 2
How to Lock/Unlock the Battery Shell

% \ﬁ ENSREE
- ‘ Top view
/@/j 1\

:

Oy 7iREE
Locked State

NyFU—o Oy o %ZRiflic
ZAZAREEZZETNYFU—
vIhAYIINET,
NyFU—yz)LENTH>EOY
J=BIRL IO I REOY Y
- ULTHEBWT L,

The battery shell will lock by
sliding the battery shell lock
forward. To remove the battery
shell, unlock it first. After

attaching it, make sure to lock it
before use.

Oy 7 BRIRE
Unlocked State

J

N7 —(BI5ED)
Battery (sold separately)

1 (&) *ETRIFN\YFU—> L0y
N JZOv I UTHEVIEE L,
Ensure the battery shell lock
i is in the locked position while
driving.
mpAN
\_ Locked State )

—

4 )
*N\yF)—2)lOvI %S
BICRZ A RUTRRET Ny
FU—FBN\yFI—> 1)
o ZRORFIFET,
& % With the battery shell lock

slide backwards, install the
Oy 7 RERIREE

%\ battery or battery shell.
Unlocked State

GKP219
NyFU—=ozlb
Battery Shell

15

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



AV UYL O FF

Wheel & Tire Installation

13

Ry | IcgFhTWS
IN—Y=ZERLET,
Use the parts included

in Bag I.

RN ETAVICIdHIE. RRlE
MU zBEEEERITHOFIFET,
After fitting the wheel onto the tire,

apply instant adhesive to both the
inner and outer sides.

BREEEEH
(RlZEcARTZW)
Instant adhesive

(Please prepare separately)

RTa&ED1TDAYE
Cutting the Body & Rear Wing

RFA. VAT DAY MEIBERICITS2ET
T ENOHRLEDET,

Cutting the body and wing after painting will result
in a better finish.

GKP263

GKP264 /

AWD 7OV MN\F—=H 11V F—
4WD Front Buggy Tyre Inner

OEFHDRESTIL—
DERETIDFEELET,

Trim the grey color area
to your desired size.

ZOYRIAY 1070y o947
Front Tyre Micro Block type

GKP265
Uvs4v v1o07av o947
Rear Tyre Micro Block type

GKP104
UPFAyYaihr—Ib
Rear Dish Wheel

GKP107
284WD VY NF—F (V1 F—
284WD Rear Buggy Tyre Inner

GKP262
AWD 7OV hF1y 22 RA—IL2.2(RI1R)
4WD Front dish Wheel 2.2 (White)

GKP032
Favrvk M4
Nylon Nut

VU DHRUBICIMMONERIFTET.

Use a body reamer or similar tool
to create a 3mm hole at the
marked positions.

[.fri‘i“-‘»r Y=V —REZFENY—F

KIREDNIE

Standard hole posi

O/\FIPHYHT—REERE,
TL—DEREDEELET,

Use scissors, a cutter, or similar

tools to trim away the grey color
Lsections.

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA




ieal g4 kol §72740): Ik 5172
Attaching the Body & Rear Wing

NRyJ 1 ITEFEhTWS
NK—YZFERLET,
Use the parts included

in Bag I.

AT

GKP090
RFrEY
Body Pin

@BRUIRITIEET I XIcHhY LT
AT ORRAICEED F T,

After painting, cut to the specified size
and attach it to the inside of the body.

*BAG JIEA>TWEY
Included in BAG J.

( 3w =_
FIARVFTIRT1EV%Z RIVIT—7
WORIFRERBLPTL % Velcro Tape
BHEY, * TSV
Bending the body pins with %I The softer side.
pliers will make them

easier to attach and
detach.

GKP090
)

RF1EY
W Body Pin
GKP256
P 1Y 1\‘
Rear Wing I.kl

GKP253
eatd

Body GKP258

DALY AR—H—
Wing Spacer

| ¥
r%
B 1
KBV ZERIIC

Place the thinner side
at the front.

QIEET A RICHYNLTAI YV ¥
IIYIF—F —>ORIEIIEDET,
Velcro Tape
to the side of the main chassis.

Cut to the specified size and attach it

*EWA
The harder side.

!

*BAG JIEASTWEY
Included in BAG J.

17

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



MT1EVVOL VT DEER

Painting the Body & Rear Wing

OZEIBHICNT &V VIV ZHERH THAZ L CEWRLTRZBESEET,
OEEFEAMSTVET,
@ERHTIIRY A —INRA FABHZHBEVWT I,

@Before painting, thoroughly wash the body and wing with a neutral detergent to remove
any oils, and allow them to dry completely.

@Paint from the backside.
@Use polycarbonate paint for the painting.

GKP255
RFLAYRF VI -
Body Masking Stickers

*BAG JIZASTWEY
Included in BAG J.

MHBOYREVTY—ILEDAVRY
BT E T BRRICHHE
(E OB SERICBEDET,
Apply the included masking sticker
to the window area. After painting,
peel it off to make this part
transparent.

*R(EMA).L(EM).7AY K
TAYRIREDBDET,

There are R(right) and L
(Left) and for front window.

R ERAICREY— MBS NT
TWEDTEBENEDIETHAS
BVWTTEL,

The body has a protective sheet on

the surface, so do not remove it
until the painting is complete.

ORT 1. TV IFEAID
SEELTTEL,

Please paint the body and
wing from the backside.

VAV RREY— A REICS
NTWBDT REY—RERIHD LT
MESBEULTTEL,

The wing has a protective sheet on

the back, so peel off the protective
sheet before painting.

AT IFBEREICREY — b
ZHHUET,
Peel off the protective sheet

from the body after
painting.

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA 1 8



Decal Placement Positions

TH—IL DD MIFIE

FBOTFH—IZERT 1 ICDRTE T RT 1 DRES— N ERDBULTHSEED
I TTFEVTH—IERT 4. V1T DBESERDLETH>TVEET,
BIEDHDERD Z D LIEIFTIDED, B Zp > DEMDLEDSEEBEXL
BWTHEBZEDNTEET,

Apply the included decals to the body. Peel off the protective sheet from the body
before applying. Align the numbers on the decals with those on the body and wing.

Trim a small part of the edge of the backing sheet and slowly peel it off while
applying to avoid misalignment.

@ E>< Q
|
L — s
D - A
=

E)

3
l\m ©© @

* J XTRADA XTRADA
REEPANLD) ESEAD |

0D D
IO 5]

1y G-

HUDUA 3DA0ID WHAL
DUDUA 3DJ0SD WHAL

2 7T Y

@
H[2C ‘D

) MAGAMIS

MASAMISR

pursT (0 %“%‘*

5%

©) ; 2
Z AN

(2/ 2K
A)

A
®

E=
T
S50
2=
=

7 ol core)

TEAM CTORCERACING TEAM GFORCE RACING.

(Frorce ([Frorce N
S

B()

*BAG JICAS>TWEY
Included in BAG J.

GKP254
XTRADA B7H—IL
Decals for XTRADA

O T A—ILDEDHE—BITY,
BEHTPLYIULTBELH TSN,

The way to apply decals is just one example.
Feel free to customize it to your liking and enjoy.

g:* = — C\D - 4 ﬂ
“\ i fg’
\ T

i l 7 1/1]1, 7, ’

A

5 1
~ 1 Aol
ol 7
8

19

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



lew

Front Area Exploded V

AV NED BHEK

NN UOIAN Jauu| a1k ABBNng juol4 gy
YN N ALAO £ — — A A I E—FNNAOCaMY
2049 92d19 (JINO/AUOI) WWG HZXG'Z Uld aBuIH
»\ (/N <O L) WWG'¥ZXGe <AGAA
(enum) 2z G61d)9
[98U USIP JU0I MY WWHXGZ MBIOS PESH Uopng
(Nl TeU—ru WWYXGZ LA J AL
TALrLyAOL ANy —> 9/1d)9
292d19 wuwpxQLXg Bulesg Jleg 050l (JouujAUOIL) WWE OGXE Uld dBUIH
WWYXQLXG 4 72 (1L A — (Ed/N <O L) WWg QGXE <A<
(1omo) JapjoH Bundg Jadweq POPEL L™ WM Wn_mmmw Uug-IamoT JUo.4 LSLdM9
(L) =&k Wy gnH [99UM T—LLO W_N\WM_V_W g moioS pESH 1614
LrNLL—MAE Wwy £\ 1A(— )}l WWGXE ¥ 3 W' | Xgxg Jeoeds
600dX9 092d%9 ¥ 3
4 €L1d)Y9 WWQ'LXOXE —f—wYL
@ Wi | |Xg MaI9S uid Bury G LLUGXE MBIOS PESH jelf S/1dY9
WWLIXE ¥ 2347 S Dsp / WWXg ¥ AT
6LLdX9 % -~ : Ayd cL _.n_v_c/»w wwig oxgxg Jeoeds
adA) yooig osoi aiA) Juoi EE.m.me uld \ @ : @l m WG OX9XE —f—NYL
LYEGADOLOLIA AVEIADL g Xz <2 T ; soduing o LeLdiy
€929 16049 q (yo) Joused gnH Juoly G// —\MAN <Oc WWIGXE MaIog peaH uopng
WXL ﬁ% @ Lidx LNNAOL e f 0LLdX9 WWIGKE Y 2 A2 £l
Bundg Jedweq juolq Bunes m¢ €1Xg apjoNnuy Juol4 @ N 8/1d)9 9y 1dYD
«— LANLL—=MALNAOL : MP«MMWW NG ot I_ADD\ L N 3\ 1JBYS [BSI8AIUN JUOIS
LL2d¥D PO 181d¥D ) 2 Ncac as—v=T <o «
NLNA(—¥E 0GEL \ 281d%9 (1om0) x0g 19 Juoi & © «
(Jeddn) sepjoH Bunds sedweq 062d9 6 g Ry - \ (L)24rmdLEx N<Oc \ /
(T) =10k & 212,08 ud < l&\ €64
— LAGEYNIRE e YA AAga I AN
800dX%9 128 10Md A9 g 1oMd soeIg Uld 9BUIH Juol
WA= e U= 33 Y—1£ AAGAANAHL
pu3 poy Jedweq (7)pu3 poy pusg 610dX9 610dX9 HL1d¥D
«—— JAATILAO=\N7E (<TI0 < wiy Jaddn
2L0dY9 : : mmwn_v,_m_ (puz poy @ U014 10} BpjONqUIN L %
MA<TS \,._u\& WWSY (4 AN 17~—& &
WWZ | XE MaI0S pesH uopng 220d)9 21D wwg' | Lxg uld
yeys Jedweq juol4 WWZIXE LA o e &ilt h \ Wwg LIXg <A -
652d)9 2sedi9
(wwgoy)LaAz BuLes)g 1o} apjoNqUIN | A \=|Eﬁmw.««n_uu~>_u\m__ ﬁ
«—— —MRgNAOC WWZS (4 AN A— G &AM L LY 61009
S1L0dY9 SZLdMD S ¢
WWp|XE MaIog pesH uonng Wiy LXg MaIog pesH uonng x p@ /
Wy IXE ¥ A NANVALN WWYIXE LA  Avi & @ ® WwQZXe Melog pesH uopng
deo Bup-o e O SN f / WWOZXE YA N AV A&l
£hdFx L7200 — Bury-o 692dX9 wwo'gxgxe Buueaq |leg 0gg
L10d)9 @ Ileg 10nd (7)puz poy (7)puz poy .
wwixg £<n0 lleg 1on1d @ WWQ'EXGXE L < M1 LNV(—N 0E8
0zZ1dD A= 2l () U—2kN A MA<TIAO MA~<TI40 15249
< Iooeds yeus M L.M qu_wc 10dYD 220d9 220449
Jaysepm = —fH—NYNLAA WWGLXE MBIOS PesH uopng
WG 0XgXE —d3Al £00d%9 = WWSGIXE ¥ A JANvALN 1w see0 _m_Ewm:_o S —.
L21dX9 192dX%9 NATTLLLF W L o £l
(e €IV INN UOIAN Jeidepy deg sedweg DXE LA dbvrll
ed .bmﬂﬂ.m Jaysepm SN ALAO £ —GLEL LALAX—NAEL 61Ld)9
m——,n_v__w o WWQ' [ XY'IXE — ALl £10d)YD LELAN9 &
— 81D / 9
(1) ¥eg yuoi4 -
MNUNMN<OL —— o @O
cledi9 _ U
(1oys) Apog sedweq WWIgLXE MaIog peaH uopng
— (8) X.mvnlrwmw_m WWGLXE ¥ A JANvALN

uojsid Jodweq
ANLA-MRE

= o

= (=M(7) WWG0XIXI'Z —AZhLs
921LdN9

010N —> =P

Bury-0
<« WG X2l 4200
12LdX9

de) Jadweq

892d)9

(42ddn) xog 1e99) Juoi4
(T)LL4rLE N<OL ) )
26109 e)s Jadweq juol-

@ —LY—=\MA&N<OcL

€1edi9
WWQLXE MaIOS pesH uopng E
WWOIXE ¥ A JANvALM
¥61dX9 WIIGXE MaIOS PesH uonng

WW8XE ¥ A NANvA &N
9 L9

20

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



iew

Main Chassis Exploded V

m XA ov— ERE

lleus Aieneg

19800 Jjog

WWIYXG'Z MaIOS peaH uonng
WWOXG'Z ¥ A §AvAEN
8v2d19

¥

WWIgXe MaIog pesH uopng
WWEXE Y A N A i &l w
O Ld)9
WWQLXE MaIOS peaH uonng
WWOIXE YA §ANvA g
VBLIND\ @

LI

WWIgXE MaIOS PeaH 1el4
WWIgXg ¥ AT
ELLMD

o
SUF
> :

WwIgXG'g Y AT
(7) unoyy Jauoisua] jjog €22d19

MNRG2ar—+EARLLIN wg X uig
eLediy wwg'/Xg <A
5 ceed

wwg zxgxe Buleeg |leg 069 srﬁ g / Y—

N
WWGZXIXE &2 (1L(—N 0E9
(¥4) noy Jeuoisua] yag

€gedi9
WNRG2r2—FEALLINV

ﬁm, LAAE—\JAW—b
L02d%9 ENINN UolfN \@

1 SN A£AT £

€10d%9
(7) Bundsg seneg onles
Q w M&rnLxr—yrad—4
€W INN UOIAN Q
o,

60249 @ @
ENNA£AOS£ J@ X@ Buuds Jores onles 4@

M woyouss ), f () eAnLY—N)l—b
A—nl—g m A\ 802dX9
€02d19 /) WIIgXg MaIog peaH uopng
WWGXE YA § AN A&
(1G2/4)902d)9/ (Ly2/H) G02dX9/ (1E2/S) #02dN9 @ u 9y LdX9
18RS OAIBS ] mr
—\AN—GT S
WIWGXE MBIOS peaH uopng @
WWGXE YA A6V R oM > g
9y Ld9 %
Ileg 1ond @ H
(Tpuz poy !

deD Jeneg onles

(D= £31e

610dX9
MA<TA4AO
WWG OXGXE JOySep
WWG'OX8XE —AZ AL

8CLdM9
WWQ9 | Xg Malog peaH uonng
WWYLXE ¥ A AN LM
L12dX9

00] llays Aieneg
GAONTA—LAN

s

]

WILIGXE MaIOS PESH el

WwgXg ¥ A 1504 Buneelg
€L1d)9 NZMLANLLYL

Q 20zd¥9

“ SISSeuyD utey
\A‘

L ( G—drR ALY =
L 812d)9

F

(ubry) sjuesojiog Buneels
(R 4ARELUN LANLLYL

661Ld)9
[ 1) \

wiwg Zxgxs Buuead lleg 058 V®
WWIGZXBXG 42 (1LNA—N 068

6ELdMD

(ye7) uesojeg Buneers
() GAREGUN LGARNMLLY —>
002d%9

wuwigzxgxg Buveag |leg 058 T@
WG ZXBXG £/ (1L~ 08
seldie (S

ooeug buusslg w
VL LrindLLY
WL L Xg MaIog uld Bury T w
WWLIXE YA RAL~<*

\ 861LdX9
6LLd)9

wwigxe
MaI0S peaH Jel4

WWgXe ¥ AT

Yoey Buuesls
GARE GANLLYL

LI
(Direg 10814
! @A‘ MU=y 4R

(7pu3 poy
—— (DA<TIAO

b Wy | XE MBIOS pesH uopng
<« WWYIXE XA NANvA LN

1ECdM9

wwgg abexur] 0AISS 10} BpyoNquIN L

WWS8 UG AN —&
Lled)9

(Ajeyesedas pjos) oniag Buusalg
—— (EE) W —ALANLLYL

_- AL Junop onles
<> NRG2aN—4

0Ledd9

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA

21



Rear Area Exploded View

VRO BREK

20

INN UojAN

meetiore @ N

Jauu| a1k ABBNg Jeay AMPeT
—+2 I AL &—FNA N AMYST

wwg oXxgxe Jooedg
WG OX9XE —fH—wY
L21dA9

wwyxoLxg Buiiead Jleg 0501
WWYXO XG4 < N1L3(—NE 0501
€ELAND

2€0d19 7 I
4 L0149 W | Xgxg°Z Jeoedg
WW[X9XG'Z —L4—\Y cho.vxoxm Jeoedg
zeed9 WWQ'IX9XE —f—\Y
wwipxgLxg Bulesg |leg 0selL SLLMD
(19mo7) JopjoH Bundg Jadwe WWYXELXG &2 NLNv—M 0SEL
een «) S ,m 199UM ysiq 1eay \ 062d)9 (18uu|sBY) WWZ'ZGXE Uld 9BUIH
Pyl U—hkTRayLAL (54721 WWIZ 26X <A<
b 101D o 44 961D
e L5049 WWHXG'Z MBIOS PesH uoung
WWHXG'Z ¥ A NANvAEM
@ 9/1d)9
(1eInO/IBRY) WG /ZXG'Z Uid 8BUIH
adfy so01g 001N BIAL JESY mw ([i46/ ) W' LgXG'g \:.M_%Hv_.\m._u
buuds sedweq Jeay Lr&GAOLALIR AL EAN ~ Wwiy | Xg Mg peaH uopng H & (3u0.4) JUNOI WY JOMOT Jeay
——LAOLYMAL A S92H9 WIIG'9 ANH 234/ il WY IXE YA A Ava gl RGAT—LLD Af;
L Wwg'g £\ f4(—J-Ne 7 (o) anH Jeay ® 1EZdMD
120d)9 0, © e 92edi9
19239 (TNt &n <0 A\ (yo) Wy JemoT Jeay
wiwg Zxgxe Buueag fleg 089 0€¢dM9 g @. dno oy Jeoy () T—cLoLB A
o) enen Mw c:vaw o HUSTOOE LR f3 089 EEN:MWMMwam.M_mo/m\aKm © 2 @h\:_ﬂ\:KbK i Seedh WWQLXE MBIOS PesH uopng
T) =&k — =
= Py Hw_w_wm w2 EEZdND " (9pu3 poy » SELD WWOLXE YA o AR &
; “ ¥61dX9
8004%9 lieg 10Ald Wwwg L IXg <A \y (O] \'uwummx_nm_ul @
<« < n:w o Enﬁmo A.c\_\lw M—\ow_w_um_u wmwmv_w pmis lleg « ﬂ% / & Heus aauQ Jeay % (Jemo7) xog Jesn Jeay
T ® g AL el N\IEAREFEN Al (L) YGakdE Al
91edid Buuaa)g Joy m_v_QEE_‘F\ €d £7n0 Leedd9
(19ddn) xog Jesn Jeay \ WWES UG AN A—EB-HEG RN LLY 8LLdY9
Jeus Jedweq Jeoy @ Kb\:.ER@.WNMW_M GZLdY9
(wwgy)yLaz lIeg Jond W
—MA&MNG A A (MU= A ——> D H
610dX9
020dX9 WWgXE MaIog peaH uopng % wwzZXxg MaIos pesH uopng (19pu3 pox
WwEexe ¥ A JANvA LN —
WwgXg ¥ A J 4\l @ N : MA<TI4O
dep Bu-0 9v1LdYD WWIQLXE MBIOS PESH UORNg 6929 220d19 7
LAA% L4NG0 WWOIXE YA NANVALN WWQLXE MeIOS PesH uoung 7
Zioawe D o 614D WWOLXE YA § AN A & mv N N )
bud-o WWZ|Xg MeIog pesH uowng  \ J) % MM Y649 %waE:m 'eY gy ;\m uid @ Wy)
1096dls yous B WX XA N Rl & wwee maos 105 =AM wwgpe < | @ () :
—hvYzAs o 0eL 9 652400 & WWEXE —TRLY 44 ST zgzaN PN en N ok
€00dX9 18ysepm . \ \wv LdX9 wwQ'gxgxe Buueag [leg 0sg NN ALZO V£
——— WWG'OXYXE —AZAL Jseydepy de sedweq \ ® WWQ'EXGXE 47 (1L 21— 08 €10dX9
L21d)9 —ELEL LLAXNEL % (Aiayeledas pjos) Jojopy 1G2d)9 @ 20e|g Uld 9BUIH Jeay
5 = (GEE)—&—F 1z 1ee9 voluid Y—1£ AAGAA MG
-0 182 LX7<k=2 WG OXgXE JOUSEM ) 12ed)9
€d &~<n0 e wwpLxggxg |hhw_m\mw.> Aeyg Jadweq Jeay 1¥1Ld)9 WG OXGXE — A /S ALy WWIGXE MBIOG pesH uonng
8LLND OIS —L£X-Mag At A 82149 WWEXE ¥ 3 o ANzl
< 9V LdX9
- & feys Buim L\M.HoEMoBM 0] @ WWGXE MBIOS PeaH :05”7A ) yog 120
~ —Ly— Pl
wwgixg maiog pesH uopng —£Y Mm\wn_vv_n.w 6¥2d)N9 — @& WWIBXE YA o & mn @wl_yh_%?«w__
WWBIXE ¥ A AN A& vkddY 6€2dX9
(6uo) Apog Jedweq 9924y J
«— (F) L\ &
810dX9 WWQLXg MaI0g pesH uopng

_l_ (19A11S) Joyse

= (=M1(7) WWG0XIXYZ —AZ AL

\l_ulww_n_ ..wan\.«\o 9ZLdX9
< b VS
o0Lod¥ =
Bud-0
— WG xgl 420
LZEd)9
de) Jedweqg
~— LAAX\REL
00449

190eds BuIp
—{—NY LRV G
8G2di9

Buip Jeay
LG AN
9G2d19

So

WWQIXE ¥ A A2 &M WIWQXE MaIog pesH uonng

¥61dX9 WWYXE ¥ A J AN &N
uid Apog WWgXE MaIog pesH 1e|d [44%:) 1)
RArLU WWXE Y AT &
060dX9 €LLdN9 ¥

»

19A0Q Je99 Indg
—MULEF—NYL

9ved’9 |BS J9A0D JE99) Indg

W—GE—MULEFNYL
690dX9

22

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



iew

Gear Area Exploded Vi

F7RED BRE

wiwgxg maiog Buidde) pesH uoyng
WWEKZ YALAARE Nasra gl
981d)9

dng enug ya \
LALLIENCL

161d%9

wuwiyxgLxo| Bunesg lleg 0161
WWHXGIX0L &< 1LMv(— LG
LyLdX9

WwuIpyXQLXg Bunesg lleg 0501
WWHXQLXG &2 13— 0501

s ¥e) ]
WWg OX8XG JOUSBA
WWGOXGXG — A ZALs
0ELdM9

Buudg seddis
LrRNLL—=MAGL
GL0d)9

PN INN UOIAN

VN NA£2O £
2€0dX9

o O

5 @

WWIGXE MaIOS PeaH uonng
WWEXE ¥ A NANVALM
¢vedA9

deo yia

LAAELL

¥8LdX9

wwxsz bury-0

W LXG; ~ WIWZ 0X | | XG Joysep o
vee mbw—n__w__m WWEZ'OXLIXG —A 4L WWIZ'0X9'/XE JBUSEM
\ LELAND WWZ'0X9'LXE —AZAL

06Ld19

101 1oreg Ha
10k v~ L L

XE¥

Gd Bury-0 A
Gd £7<n0 /5
61LdX9 H
wwg'6Xxg uld 181 l1eaeg 41
wwg'exz <A 18L AL L D
£50d%9 88Ld19
WWZ" X9 LXE JoYsem @

WWZ'0X9'LXE —&zhL

181 [eAeg Hia
061dX9 181 UL L
881d)9
YeYS Jeso A e
A s wwig'exg <A
o 250d%9
Wwiz'0X} LXG J9ysem
WIWZ'OXLIXG —& S 4Ly
LELdA9
wwig'exg uld
wwg'6xg <A
£50d)9

151 Aelind J81ue0
18l —(—£—47a
vedi9

(@) ereld Joddiis
@N—1L—MANY
820dX9

aping As|ind Jeyua)
NH—N—£—47

ped Joddiis Syed9

NAM—=MAENYL
90d%9

'
|

196 £AA8Y LF—NYL
8€¢d)9

(v) a1eid soddis
WMN=1L=V40E
L20d)9

Jaoeds yeys
—L—NYNLAA
E€¥edn9

D

wwipxoLxg Bueag |leg 0504

wwg Xz uid WWHXQIXG &< N LMv—N 0501
wwg'exg <A €E1dY9
15049

Jeys Jesg indg 150dX9 \
NCAR LE—NY H .
172dX9 @

Gd burd-0 Aaiind ma
Sd&~<n0 —N—LLEL
6L1LdM9 G81d)9

wwiyxgLxoL Bunead Jleg 0151
WWyXGIX0L &2 N LvA—NE 01GL
L LdX9

0 |
dng eaug ya \
LaL) et

0

T
maIA papojdx3 Jeao yia
BB B L L
Wwg ez Uld
Wwwg'6xg <A

) ®

o

LA

| [

151 felind se1ue0
1§51 —n—£—472a
vedi9

apIng As|ind Je)ua)
Nrg—n—L—47a
Syedi9

Wwg 0XgXg Iaysem
WWgOX8XG — &AL
0€LdN9

wuIyXQLXg Bunesg lleg 050k
WWHXQLXG &2 13— 0501
€ELNY

MaIA papojdx3 JaddilS 8 Yeys ulepy
EBIE -\ 4NN LAZA)X

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA

23



Parts List
ARTIN—YF—EZ RV T Y N TOIRFEE RN EF T, /N—YNOD SHER/IN—YVZE STEZD L . ERH T,

Spare parts are available for purchase in sets, with some exceptions. Please confirm the necessary parts using the part

numbers and make your purchase accordingly. 2025487
@& & JX—=YNo & % 1 JX—YNo
Model Model Part Model Model Part
Number Name Number Number Name Number

S —3 / CHASSIS FavFvhk M4 Nylon Nut M4 x4 | GKP032
GSP052 | XA> ¥v—% Main Chassis x1 | GKP218 2 SIEERING
GSP036 | 7OV h NV/I(—=&TL—R fzvh Front Bumper & Brace set GSP046 | RF7UYY 45>y vk Steering Crank set
ZAYk IW— Front Bumper x1 | GKP170 AFFIVY TL—R Steering Brace x1 | GKP198
78k EYIEY L= Front Hinge Pin Brace x1 | GKP171 FYUEY ER 3x11mm King Pin Screw 3x11mm x2 | GKP179
REUAYR ER 3x8mm Button Head Screw 3x8mm x2 | GKP146 RFTPIVT RIVIFVY () Steering Bellcrank (Right) x1 | GKP199
MMER 3x6mm Flat Head Screw 3x6mm x1 | GKP172 RTFIVT NWIF2Y (K) Steering Bellcrank (Left x1 | GKP200
MER 3x8mm Flat Head Screw 3x8mm x2 | GKP173 ATTIVT F9Y Steering Rack x1 | GKP201
GSP053 | /\wFU—> btk Battery Shell set RFTYVTRAR Steering Post x2 | GKP202
NyFU—vxl Battery Shell x1 | GKP219 RY>AYE EZ 3x8mm Button Head Screw 3x8mm x3 | GKP146
NyF)=2z)lavy Battery Shell lock x1 | GKP220 MEZ 3x8mm Flat Head Screw 3x8mm x4 | GKP173
— N GSP047 | H—RtA/\—tvh Servo Saver set
- St  oems
GSP040 | 7Ovh A=/\—=H)L ¥+ Tk vk Front Universal Shaft set H—iRtA/$—(23T) Servo Saver (23T) x1 | GKP204
Z0vk 2=)8—H)I ¥v 7+ Front Universal Shaft x2 | GKP182 H—iitA/8—(24T) Servo Saver (24T) x1 | GKP205
GOP135 | UV 2=/\—H)L ¥+Thk tyh Rear Universal Shaft set H—iRtA/{—(25T) Servo Saver (25T) x1 | GKP206
UY 2=)\=H)L ¥v Tk Rear Universal Shaft X2 Y—ReA/N\—Frv7 Servo Saver Cap x1 | GKP207
GSP041 | F7¥7tvhk Diff Gear set Y—REAN=2TYVJ(S) Servo Saver Spring (S x1_| GKP208
FIX7 I¥7h Diff Gear Shaft x1 | GKP183 YA =27YVI () Servo Saver Spring (L) x1 | GKP209
FI¥vYT Diff Cap x1 | GKP184 B\ 407 Servo Mount x2 | GKP210
F77-=V— Diff Pulley x1 | GKP185 REVAYE ER 3x8mm Button Head Screw 3x8mm x4 | GKP146
RYVAYRE FyEVTER 2x8mm Button Head Tapping Screw 2x8mm x4 | GKP186 RYAYR EZ 3x10mm Button Head Screw 3x10mm x1 | GKP194
FIRRIL 10T Diff Bevel 10T x4 | GKP187 RYAYE EZ 3x16mm Button Head Screw 3x16mm x1 | GKP211
FINRIL 18T Diff Bevel 18T x2 | GKP188 FAavFy kM3 Nylon Nut M3 x1 | GKPO13
£ 2x9.8mm Pin 2x9.8mm x2 | GKP057 7> — 3x8x0.5mm Washer 3x8x0.5mm x2 | GKP128
QU7 P OcRina 75 X2 | QP11 22 | SUSPENSION
0Y>% 25x1mm 0-Ring 25x1Tmm x1 | GKP189
7y — 3x7.6x0.2mm Washer 3x7.6x0.2mm x4 | GKP190 GSP037 | Za¥h AF7—4A vh Front Lower-arm set
7y — 5x11x0.2mm Washer 5x11x0.2mm x2 | GKP131 7avk A77—4 Front Lower-arm x2 | GKP174
GSP042 | 77 QU>Jtvh Diff 0-Ring set ANR—H— 3x6x0.5mm Spacer 3x6x0.5mm x2 | GKP127
0U>7 P5 0-Ring P5 x4 | GKP119 ANR—H— 3x6x1.0mm Spacer 3x6x1.0mm x2 | GKP175
QU7 25x1mm 0-Ring 25x1mm x2 | GKP189 RIVAYE ER 2.5x4mm Button Head Screw 2.5x4mm x2 | GKP176
GSP043 | F7RSATHvT7 Zvh Diff Drive Cup set GSP038 | 7OV h NT FvUFPtvh Front Hub Carrier set
FIRFATHhYT Diff Drive Cup x2 | GKP191 ZOYRN\T ¥vUT (B) Front Hub Carrier (Right) x1 | GKP177
GSP044 | 7OV h ¥PRYIR vk Front Gear Box set ZOYRN\T ¥vU7 (k) Front Hub Carrier (Left x1 | GKP178
Z0vk ¥7RYIR(E) Front Gear Box (Upper) x1 | GKP192 FYUEY EZ 3x11mm King Pin Screw 3x11mm x4 | GKP179
Z0vk FFRYIX(F) Front Gear Box (Lower) x1 | GKP193 ANR—H— 2.5x7x1.0mm Spacer 2.5x7x1.0mm x4 | GKP180
MER 3x8mm Flat Head Screw 3x8mm x4 | GKP173 GSP039 | 7A¥h Fv oL Evhk Front Knuckle set
RY>AYE ER 3x8mm Button Head Screw 3x8mm x2 | GKP146 7Ok FyIlL Front Knuckle x2 | GKP181
RY>AYK ER 3x10mm Button Head Screw 3x10mm x2 | GKP194 GSP045 | HREVtwh Sus-pin set
GSP048 | 7O~ kALK (L) Front Belt (L) x1 | GKP212 EVYEY 3x50.8mm (70> MAIRI) Hinge Pin 3x50.8mm (Front/Inner) x2 | GKP151
GSP061 | UP~ILK (S) Rear Belt (S) x1 | GKP239 > 2.5x24.8mm (70> b/4HAl) Hinge Pin 2.5x24.8mm (Front/Outer) x2 | GKP195
GSP068 | NILhFv¥ar—tvh Belt Tensioner set £ 3x52.2mm (U+/PIf) Hinge Pin 3x52.2mm (Rear/Inner) x2 | GKP196
NhFyyar—xIvk R) Belt Tensioner Mount (R) x1 | GKP221 bV YEY 2.5¢27.8mm (J7/5MA) Hinge Pin 2.5x27.8mm (Rear/Outer) x2 | GKP197
NVhTFY2aF—IIvh () Belt Tensioner Mount (L) x1 | GKP272 GSP055 | U O77—Atvh Rear Lower Arm set
630 R—ILARF > 3x6x2.5mm 630 Ball Bearing 3x6x2.5mm x3 | GKP223 Uy O77—54 () Rear Lower Arm (Right) x1 | GKP224
830 R—=)LAFY > 3x8x3.0mm 830 Ball Bearing 3x8x3.0mm x4 | GKP251 VY A7 7—L4 (k) Rear Lower Arm (Left) x1 | GKP225
RYAYE ER 3x10mm Button Head Screw 3x10mm x1 | GKP194 AN—H— 3x6x0.5mm Spacer 3x6x0.5mm x2 | GKP127
FA4AvFvytM3 Nylon Nut M3 x1 | GKPO13 AN—H— 3x6x1.0mm Spacer 3x6x1.0mm x2 | GKP175
£ 3x7.8mm Pin 3x7.8mm x1_| GKP222 RYAYE ER 2.5x4mm Button Head Screw 2.5x4mm x2 | GKP176
> 3x11.8mm Pin 3x11.8mm x3 | GKP252 GSP056 | U O77—AXV¥htvh Rear Lower Arm mount set
MER 2.58mm Flat Head Screw 2.5x8mm x1 | GKP273 VY O77—LI Vb Rear Lower Arm Mount (Front) x1 | GKP226
GSP058 | YV K547 v 7k bk Rear Drive Shaft set U evIEY TL—2R Rear Hinge Pin Blace x1_| GKP227
UV R5ATov7h Rear Drive Shaft x2 | GKP234 PAASZA Rear Bumper x1 | GKP228
UY 7oRNAYT Rear Axle Cup x2 | GKP235 REVAYR EZ 3x10mm Button Head Screw 3x10mm x4 | GKP194
GSP059 | V¥ ¥7RysR b Rear Gear Box set GSP057 | U¥/\T vk Rear Hub set
Uv FFRyIR(L) Rear Gear Box (Upper) x1 | GKP236 Uv N7 (H) Rear Hub (Right) x1 | GKP229
U F7RYIX(F) Rear Gear Box (Lower) x1 | GKP237 Ut N\ (&) Rear Hub (Left) x1 | GKP230
Ry K ER 3x8mm Button Head Screw 3x8mm x7 | GKP146 AN—H— 2.5x6x1mm Rear Hub Spacer 2.5x6x1mm x2 | GKP232
RYAYE ER 2.5%4mm Button Head Screw 2.5x4mm x1_| GKP176 AN—H— 2.5x6x2mm Rear Hub Spacer 2.5x6x2mm x2 | GKP233
MEZ 3x8mm Flat Head Screw 3x8mm x4 | GKP173 5 DAM
GSP060 | R/N—F7 48w F 95T 48P Spur Gear 95T x1 | GKP238
GSP063 | AUY/IN—=U5vF tvhk Slipper Clutch set GSP049 | 7Ovk FV/S—RTF—tzvh Front Damper Stay set
RIN=FT Vv Tk Spur Gear Shaft x1 | GKP241 IOV YVI=RT— Front Damper Stay x1 | GKP213
AUYI=RTIVY Slipper Spring x1_| GKP075 RY>AYR EZ 3x10mm Button Head Screw 3x10mm x4 | GKP194
PO AYIN Slipper Pad x3 | GKPO76 GSP062 | U FV/\—RF—tvh Rear Damper Stay set
AYyIN=TL—h (A) Slipper Plate (A) x1 | GKPO77 UY YVIN—RTF— Rear Damper Stay x1 | GKP240
AYyIN—TL—k (B) Slipper Plate (B) x1 | GKPO78 REVAYR EZ 3x10mm Button Head Screw 3x10mm x4 | GKP194
RY>Ay R ER 3x5mm Button Head Screw 3x5mm x4 | GKP242 GSPO81 | ZAvhk ¥>/\— tyh Front Damper set
7+ — 5x8x0.8mm Washer 5x8x0.8mm x2 | GKP130 ¥ Th A=Y — Shaft Spacer x2 | GKP0O3
1050 R—JLRF) >4 5x10x4mm 1050 Ball Bearing 5x10x4mm x1 | GKP133 IIN—FrvT Damper Cap x2 | GKP0O4
FA4AvFvh M4 Nylon Nut M4 x1 | GKP032 FVIN—RTV VY ZAN—H— 2mm Damper Spring Spacer 2mm x2 | GKPOO5
STk AR—H— Shaft Spacer x1 | GKP243 IVIN—RTY Y AN—H— 5mm Damper Spring Spacer 5mm x2 | GKPO0B
> 2x9.8mm Pin 2x9.8mm x1 | GKP057 FVIN=RTI Y ZR—H— gmm Damper Spring Spacer 8mm x2 | GKP0O7
GSP064 | tv&—T—YU—tvh Center Pulley set FYIN=RTV Y RILY— (k) Damper Spring Holder (Upper) x2 | GKP008
vy —7—)—15T Center Pulley 15T x2 | GKP244 FYIN—RTV VT KILVI— (F) Damper Spring Holder (Lower) x2 | GKP009
Y —T—)—HAR Center Pulley Guide x2 | GKP245 FYIN—ERb> Damper Piston x2 | GKPO10
> 2x9.8mm Pin 2x9.8mm x2 | GKP057 FVI—RT 7 (58) Damper Body (Short) x2 | GKPO11
GSP065 | ¥ RbAH/N—tzvh Dust Cover set FYN—OyRIVR Damper Rod End x2 | GKPO12
RIN—FTH)\— Spur Gear Cover x1 | GKP246 ERy bR—IL (L) Pivot Ball (L) x2 | GKPO19
RIN=FTFHN==)L Spur Gear Cover Seal x1 | GKPO69 70vk ¥2I=2+ 7k 40.5mm Front Damper Shaft 40.5mm x2 | GKPO15
RY>AYR ER 3x6mm Button Head Screw 3x6mm X2 | GKP112 20OYk IVIN—RTIVY Front Damper Spring x2 | GKP271
ANJLAN= Belt Cover x1 | GKP247 >y xvy7 0-Ring Cap x2 | GKPO17
YAy R EZ 2.5%6mm Button Head Screw 2.5x6mm x8 | GKP248 RY>AYE EZ 3x14mm Button Head Screw 3x14mm x2_| GKP231
GSP0B6 | E—F—XIvhtvh Motor Mount set REVAYE ER 3x18mm Button Head Screw 3x18mm x2 | GKP268
E—F-—XIVh Motor Mount x1 | GKP249 0U>J P3 0-Ring P3 x4 | GKP118
RIVAYR EZ 3x10mm Button Head Screw 3x10mm X2 | GKP194 0Y>¥ 8x1.0mm 0-Ring 8x1.0mm x2 | GKP120
MER 3x8mm Flat Head Screw 3x8mm x1 | GKP173 00U~ 12x1.5mm 0-Ring 12x1.5mm x2 | GKP121
GSP030 | N\—RRF—ILE=AY (48P/23T) vk Hard Steel Pinion Gear set Ty — 2.6x6x0.5mm Washer(Silver) 2.6x6x0.5mm x2 | GKP126
E=AYF¥7 23T Pinion Gear 23T x1_| GKP147 7y — 3x6x0.5mm Washer 3x6x0.5mm x2 | GKP127
RF>AYR ER 3x8mm Button Head Screw 3x8mm x2 | GKP146 Ty — 3x6.6x1.0mm Washer 3x6.6x1.0mm x2 | GKP138
tyhR7Ya2— 3x3mm Set Screw 3x3mm x1 | GKP148 GSP082 | V¥ #>/N— b Rear Damper set
7>+ — 3x8x0.5mm Washer 3x8x0.5mm x2 | GKP128 v Th AN—H— Shaft Spacer x2_| GKP0O3
GSPO72 | RA—JL\Tvh Wheel Hub set FoIN—FvvT Damper Cap x2 | GKPOO4
RA=JL/\T 4mm Wheel Hub 4mm x2 | GKP260 FYIN=RATI VY ZR—H—2mm Damper Spring Spacer 2mm x2 | GKP0O05
RA—JL\F 6.5mm Wheel Hub 6.5mm x2 | GKP261 YVIN—RTY Y ZN—4— 5mm Damper Spring Spacer 5mm x2 | GKP0O6
> 2x9.8mm Pin 2x9.8mm x4 | GKP057 FUIN=RTVYT ZR—H— 8mm Damper Spring Spacer 8mm x2 | GKPOO7

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA 24




K—RDBEBSENDEERTIIIT>THEIEEA, IFEERDSEEVNRHTEL.
HEROERRNMIEE R FERKEBICBRIBELHDET,
> Direct sales to general customers are not conducted. Please purchase from retail stores.
* Product specifications and prices are subject to change without notice. GSP:-+ ARTIN—Y GOP:++ AF>3vit—y
Spare Parts Option Parts
@& & JX—=YNo & £ 7%—YNo
Model Model Part Model Model Part
Number Name Number Number Name Number
FVIN—RTYV Y RIVT— () Damper Spring Holder (Upper) x2 | GKP008 850 R—JLRT >4 5x8x2.5mm 850 Ball Bearing 5x8x2.5mm x4 | GKP139
FVIN—RFYV T RILT— (F) Damper Spring Holder (Lower) x2 | GKPO0O9 1050 R—=ILAF > 5x10x4mm 1050 Ball Bearing 5x10x4mm x6 | GKP133
YUIN—ERRY Damper Piston x2 | GKPO10 1350 R—JLRF7Y>2 5x13x4mm 1350 Ball Bearing 5x13x4mm x4 | GKP250
FVIN—KT1 (R) Damper Body (Long x2 | GKPO18 1510 R—=ILARF Y5 10x15x4mm 1510 Ball Bearing 10x15x4mm x4 | GKP141
YYIN—AyRIVR Damper Rod End x2 | GKPO12 GBR202 | 850 F/\——ILRRFUYY 850 Ball Bearing x6
ERY hR=JL (L) Pivot Ball (L) x2 | GKPO19 GBR203 | 1050 S/\=Y—JLRRFZYVS 1050 Ball Bearing X6
U¥ F2I¢= 7k 48mm Rear Damper Shaft 48.0mm x2 | GKP020 GBR205 | 1510 S/\=3—JLRRFY>Y 1510 Ball Bearing x6
seieh Aeles Rear Damper Spring X2 | GRPOZY BYRIVK & €7y bR—IL / ROD END & PIVOT BALL
0UvY Fry7 0-Ring Cap x2 | GKPO17
YAV E EZ 3x14mm Button Head Screw 3x14mm x2_| GKP231 GSPO79 | AOYRIVREYhH Rod end set
RY>AYR ER 3x18mm Button Head Screw 3x18mm x2_| GKP268 FYIN—FOyRIVR Damper Rod End x4 | GKPO12
0U>7'P3 0-Ring P3 x4 | GKP118 OvRIVE () Rod End (1) x10 | GKP022
0Y>% 8x1.0mm 0-Ring 8x1.0mm x2 | GKP120 OyRIVR (S Rod End (S) x2 | GKP214
0% 12x1.5mm 0-Ring 12x1.5mm x2 | GKP121 ANYROYRIVE () Bend Rod End (L) x2 | GKP215
7> — 2.6x6x0.5mm Washer 2.6x6x0.5mm x2 | GKP126 GSP034 | ERyhR—Ltzyh Pivot ball set
7 — 3x6x0.5mm Washer 3x6x0.5mm x2 | GKP127 ERy bR—L (S) Pivot Ball (S) x2 | GKPO14
72— 3x6.6x1.0mm Washer 3x6.6x1.0mm x2 | GKP138 ERy hR—IL (L) Pivot Ball (L) x14 | GKPO19
GOP153 | EX7) wIR7 7OV VI—tyh Ex.Alumi Big bore damper set (F) IVI—FvvT FITH Damper Cap Adapter x4 | GKP137
FIWIY S TRAAR Delrin Shaft Guide x2 GOP120 | XFILERYR—LEzyh Metal Pivot ball set
TSI VIN—FvvT Aluminum Damper Cap X2 AZIERY RR—IL (S) Metal Pivot ball (S) x2
YYN=RTIVY RILT— (k) Damper Spring Holder (Upper) x2 | GKP0O8 AZIERY hR=IL (L) Metal Pivot ball (L) x14
FIWYY IVIN—ERRY Delrin Damper Piston x2
FIVEFVI—IRT 1 (]8) HY ATy Itk Aluminum Damper Body (S) Gunmetal spec X2 GSP076 | XTRADAR 2¥Ya—tvhk Screw set for XTRADA
YYIN—AYRIVR Damper Rod End x2 | GKPO12 RYVAYR FyEVTER 2x8mm Button Head Tapping Screw 2x8mm x8 | GKP186
AF—ILERY hR—)L (L) Steel Pivot Ball (L) X2 REVAYR EZ 2.54mm Button Head Screw 2.5x4mm x5 | GKP176
FHYA—bk 7Ok FVIX—2 v 7k 40.5mm Titan Coat Front Damper Shaft 40.5mm x2 RYAYR EZ 2.5x6mm Button Head Screw 2.5x6mm x8 | GKP248
PV T FryT Aluminum 0-Ring Cap X2 RY>AYR EZ 3x5mm Button Head Screw 3x5mm x4 | GKP242
0U>7'P3 0-Ring P3 x4 | GKP118 REVAYR EZ 3x6mm Button Head Screw 3x6mm x2 | GKP112
0Y>% 8x0.8mm 0-Ring 8x0.8mm x2 RYAYR EZ 3x8mm Button Head Screw 3x8mm x21 | GKP146
0Y>4" 12x1.5mm 0-Ring 12x1.5mm x2 | GKP121 REUAYR EZ 3x10mm Button Head Screw 3x10mm x18 | GKP194
72— 2.6x6x0.5mm (3R Washer(Silver) 2.6x6x0.5mm x2 RY>AYR EZ 3x12mm Button Head Screw 3x12mm x6 | GKP259
TILY Y RNR—H— 3x6.6x1.0mm Delring Spacer 3x6.6x1.0mm X2 RFVAYR EZ 3x14mm Button Head Screw 3x14mm x7 | GKP231
0Y>7 1.8x1.0mm 0-Ring 1.8x1.0mm x2 RY>AYR EZ 3x15mm Button Head Screw 3x15mm x2 | GKP267
0Y>% 14.5x1.0mm 0-Ring 14.5x1.0mm X2 RFVAYR EZ 3x16mm Button Head Screw 3x16mm x1 | GKP211
FAEZ 2x6mm Hex Screw 2x6mm X2 Ry AYR EZ 3x18mm Button Head Screw 3x18mm x5 | GKP268
FA4AvFvhM2.5 Nylon Nut M2.5 X2 REVAYR EZ 3x20mm Button Head Screw 3x20mm x4 | GKP269
GOP154 | EXZILSEYIRZ UV vi\—tvh Ex.Alumi Big bore damper set (R) MEZ 3x6mm Flat Head Screw 3x6mm x1 | GKP172
FIWIY v T AAR Delrin Shaft Guide x2 MEZ 3x8mm Flat Head Screw 3x8mm x15 | GKP173
PIWSIVIN—FvyT Aluminum Damper Cap x2 Y hRYYa1— 3x3mm Set Screw 3x3mm x1 | GKP148
FVIN—RTYV T RIVT— (£) Damper Spring Holder (Upper) x2 | GKP0O08 GSP080 | avFU—h0Ur Tty Complete 0-ring set
YYIN=RTIVT RILT— (F) Damper Spring Holder (Lower) x2 | GKPO0O9 0Y>4 1.8xImm 0-Ring 1.8x1mm x4
FIY IVI—ERbY Delrin Damper Piston X2 QU P5 0-Ring P5 x4 | GKP119
FIVEFVIN=RT 1 (R) HYAF Uy Itttk Aluminum Damper Body (L) Gunmetal spec x2 QU P3 0-Ring P3 x12 | GKP118
YYIN—AyRIVR Damper Rod End x2 | GKPO12 0Y>7 8x0.8mm 0-Ring 8x0.8mm x4
AF—IVERY bR=IL (L) Steel Pivot Ball (L) x2 0U>% 8x1mm 0-Ring 8x1Tmm x4 | GKP120
FHYA—k V¥ F2/—2 7k 48.0mm Titan Coat Rear Damper Shaft 48.0mm x2 00U~ 12x1.5mm 0-Ring 12x1.5mm x4 | GKP121
FILIOUVT Fvv T Aluminum 0-Ring Cap X2 0Y>¥ 14.5x1mm 0-Ring 14.5x1mm x4
0U>7 P3 0-Ring P3 x4 | GKP118 0Y>% 25x1mm 0-Ring 25xTmm x2 | GKP189
0Y>% 12x1.5mm 0-Ring 12x1.5mm x2 | GKP121
7w — 2.6x6x0.5mm Washer 2.6x6x0.5mm X2 GSP069 | T« vk (FA—ILAD) Body set with Decals
FIVY Y RNR—1— 3x6.6x1.0mm Delring Spacer 3x6.6x1.0mm x2 RT1 Body x1 | GKP253
0% 1.8x1.0mm 0-Ring 1.8x1.0mm X2 XTRADARTH—)L Decals for XTRADA x1 | GKP254
0Y>7 14.5x1.0mm 0-Ring 14.5x1.0mm x2 RIAAYREYT V=)L Body Masking Stickers x1_| GKP255
AAEZ 2x6mm Hex Screw 2x6mm x2 GSPO70 | YV v1vY Rear Wing x1 | GKP256
FAOYFYM2.5 Nylon Nut M2.5 x2 GSPO71 | 9A>J XUk bk Wing Mount set
GOP116 | ZAVKREYIRT X772y MSIMH) Front Big bore Spring set (S/M/H) VAT AT~ Wing Stay x2 | GKP257
ZOYRRTYVY (FN=F) Front Spring(Red:Hard) X2 TAVY A=Y — Wing Spacer x2 | GKP258
ZOYRRTIVT (V7R Front Spring(Blue:Soft X2 REVAYR EZR 3x12mm Button Head Screw 3x12mm x4 | GKP259
IOYRRTYVY $REDSTATPL) Front Spring(None:Medium) X2 RFErEY Body Pin x2 | GKP0O90
GOP117 | UYEYIRT 27Ty MSIMH) Rear Big bore Spring set (S/M/H)
UPRFYVY (FIA—R) Rear Spring(Red:Hard) X2 A @ A R = MG RTEEL T
YYRFVVT (HEVTH) Rear Spring(Blue:Soft) X2 GSP073 | AWD 7OV KFAy¥a RA—)L2.2 (K74 k) 4WD Front dish Wheel 2.2 (White) x2 | GKP262
UVRTIVY (BENSTATL) Rear Spring(None:Medium) X2 GSPO15 | UVPTFryva k1A=L 2.2 ((R74H) Rear dish Wheel 2.2 (White) x2 | GKP104
GSP032 | Fvi\—yvT7htvh Damper shaft set GOP124 | UVYF1y¥a ikd4—JL 2.2 (ATH—) Rear dish Wheel 2.2 (Yellow) x2
ZAYk FYIN=2v 7k 40.5mm Front Damper Shaft 40.5mm x2 | GKPO15 GSP074 | ZAYKIAY 400 TOvY F14F(AvF—AD) Front Tyre Micro Block type & Inner X2
VY I IN\=2v 71 48.0mm Rear Damper Shaft 48.0mm x2 | GKP020 IAVRIAY A0 TAYY 547 Front Tyre Micro Block type x2 | GKP263
GOP115 | F>IX—RXY>Y X-ring for Damper X8 AWDZAY MNF =5 APV F— 4WD Front Buggy Tyre Inner x2 | GKP264
GOP138 | N\F¥F—R/\A¥—ILQYYY (¥VIaY) High Seal QRing for Buggy (Silicon) x8 GOP157 | 7OV h94Y Y190 7Oy 947 SSAVINIVR Front Tyre Micro Block type SS Compound X2
GOP137 | F4>A—h FVI—IvThtzyh Titan coat Damper shaft set GSPO75 | UVHA¥ X(U0 FTOvY 917 (A>F—AD) Rear Tyre Micro Block type & Inner x2
FHYA—b Y27 40.5mm Titan coat Damper shaft 40.5mm x2 VP54 40 70vY 9147 Rear Tyre Micro Block type x2 | GKP265
FHYA—bk F2I\=+ 7 48.0mm Titan coat Damper shaft 48.0mm X2 284WD YV N\F =PV F— 2&4WD Rear Buggy Tyre Inner x2 | GKP107
GOP152 | EXFPILSEYIRPYVIN—B XAVTFYAEYE Maintenance it for Ex.Alumi Big bore damper x2 GOP158 | UV&A¥ v(/0 JOvY 47 SSAVINIVR Rear Tyre Micro Block type SS Compound x2
FIVIY FVIN—ERRY Delrin Damper Pitton X2 GOP111 | AWDZOY MN\F—=FATV Hh—RyhIFr¥3> 4WD Front Buggy Tyre Carpet Edition x2
FIVY Y ZNR—H—3x6.6x1.0mm Delrin Spacer 3x3.6x1.0mm X2 GOP112 | 284WD UY/\F¥ =51 h—RybIF1¥a> 28&4WD Rear Buggy Tyre Carpet Edition X2
FIVIY Y TRAR—H— Delrin Shaft Spacer X2 GOP142 | V¥ 5#4¥70v o947 Y7haAVISIVR Rear Tyre Block Type Soft Compound x2
7y — 2.6x6x0.5mm Washer 2.6x6x0.5mm x2 GOP113 | 4WDZEY MN\F—F 11V F— 4WD Front Buggy Tyre Inner x2 | GKP264
F4avFvhk M2.5 Nyron Nut M2.5 X2 GOP114 | 284WD VY/\F¥—5A 1> F— 28&4WD Rear Buggy Tyre Inner x2 | GKP107
)l GOP140 | /XTILR/\F— BB F— Bubbled Buggy Inner X2
GSP051 | #—>/\yo)L vk Turnbuckle set
AYyRIVE (L) Rod End (L) x10 | GKP022 GOP155 | ZIL= ihA—IL NTEyh Aluminum Wheel Hub set x4
AyRIVE () Rod End (S) x2 | GKP214 FILS RA—)L /N7 4mm Aluminum Wheel Hub 4mm x2
ANYROYRIVE (L) Bend Rod End (L) x2 | GKP215 FIVE ikA—IL J\T 6.5mm Aluminum Wheel Hub 6.5mm x2
ERy hR—JL (1) Pivot Ball (L) x10 | GKPO19 22Ya—EY 2x11imm Screw pin 2x11mm x4
ERy bR—IL (S) Pivot Ball (S) x2 | GKP014 GOP156 | EvIRFZ RFUvTyh (h—RybhIF1¥3Y) Big bore Spring set for Carpet Edition
R=LRG YR Ball Stud x2 | GKP216 IAVRRTIVVY (EE-ITATL) Front Spring (Yellow/Medium) x2
&—>I\yJ)L 45mm Turnbuckle for Front Upper Arm 45mm x2 | GKP123 UVRFYVY (#EE-STF1TL) Rear Spring (Yellow/Medium) X2
&=\ Il 52mm Turnbuckle for Steering & Rear Upper Arm 52mm x4 | GKP125
&—>/\yJ)L 85mm Turnbuckle for Servo Linkage 85mm x1_| GKP217
GOP136 | FH¥H—>I\yoLtzyh Titanium Turnbuckle set
FHV—=2I\y YL 45mm Titanium Turnbuckle set 45mm x2
FIVI—INy YL 52mm Titanium Turnbuckle set 52mm x4
FHYH—2I\y YL 85mm Titanium Turnbuckle set 85mm x1
GSPO67 | A—ILATUVT b Ball Bearing set |

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA

25



23 BEEDHRZEICDOWT

About Chassis Adjustment

AVYIN—=TFYFIZDWT
About the Slipper Clutch

AVyN=7ZvFIRBERAFEZRURSRERELT I
e RBBREB NI ZRIRT 21D hFT2 a3V EETRE
HZEBDIEEDHEREET
EERN—VYTIN, ZOBE LRBERDEEUETTE
BWEAP. VIV EBRBESETUESBANHBDET,
THROFRFIEZ L FH ELHRE-RELTTE W,

1. EFZREICHZZDFEN RS Thy 72_BORA
LY FREZELVAANT I VHEELBWESICLEY
(E1.2)o

2. ZAYyIN—@EF Y M TmmiRy I ALY FTHihAH
T ETRBEF YD ST+ 7 A 2mmL SWHB(L
ENSETZERDET (H3).

3. RIRICHE U THEF Y MM AAT(FZHBHT) B
ERBDESICHELTTIW,
HTEZEREIRICEEBHIHDD ARILMOFT DIFIE
ICBEDNDET, XBHTEDEMEDHARD IOy KD
BIIBRREED B DET,

BILREDNSDTILIGET, 1~1.5mIFEDMEREIHEENT
BESICHRBLTLEEW,

The slipper clutch protects the drive system by releasing
excessive load. It also absorbs sudden drive torque,
improving traction and driving stability.

It is an important part, but due to its structure, if it is
adjusted incorrectly, the car may not run properly or may be
damaged.

Please read the adjustment procedure below carefully and
adjust and set it correctly.

1. Press the body of the car against the road surface, or
insert the drive cup with the included hex wrench to
prevent the tire from spinning (See Figures 1 and 2).

2. Tighten the slipper adjustment nut with a 7mm box
wrench. First, start driving with the shaft sticking out
about 2mm from the adjustment nut (See Figure 3).

3. Tighten (or loosen) the adjustment nut according to the
situation to adjust it to an appropriate level of slippage.
Tightening it too much will put a strain on the drive
system, leading to damage to the belts and gears.
Also, loosening it too much will slow down acceleration
and may melt the Slipper pad.

Please adjust it so that it only slippers for about 1 to 1.5
meters when fully accelerating from a stopped position.

NIV T>23F—IEDWT
About the Belt Tensioner

RNFY TR NDOTRICHTEZIETNILNDRDER
ERBTEDHEETT,

Iy —VEENSTVYIT—HDOEREMDIADZETNIL
RDRDZEBSTEX Y, ETRHPAFRIANILSOFLE
BRESLORRICL>TEDFRVERRBREBDETT,

KRB TR OFFHEEGZRBLTT S,

RDEANFHORE (K1)
RODEANRHDRE (K2)

This function allows you to adjust the belt tension by placing
the ball bearing part under the belt.

You can increase the belt tension by tightening the
tensioner screw from the bottom of the chassis. The
appropriate tension varies depending on many conditions,
such as the number of times the car has been driven, the
load conditions, and how new the belt is.

Adjust the tightness of the screw according to the situation.

Weak tension (See Figure 1)

Strong tension (See Figure 2)

TN

1 ElS ARV ERIT
Figure 1 EEY S
Secure it so that it
\ does not rotate. 'T
I\ D]
N\ //
N - % 2o - ;
SN /A
N \BUa e <
)V Seored
? = Q \ © ‘\ - &
L B SOl o _=pl
gegednt = = i gamased tlo
33REIee JT Sopogdo
0 B906Q o ] — 1 08 R906%
sk 5 G BRI L
BT Cop O —= —{© O X R
AR s S
saesteed iete
4 N\ )
X2 X3 ZTHBOET
Figure 2 Figure 3 This part slips.
5 5 M AUy IN\—REF Y~
~ | Slipper adjustment nut.
—) Jomrm—
7y AR Wsp 7 © [
-~ 0
D EHD
< ‘ 2 AN 7 ‘ 'I?then Ifosen TFELYF
\ N/ i - Cross wrench
I = —
RS1THYT |t jf ERDIAVEESHRVEICE
Drive Cup EUICRETRAN—FT7%EEL
° ©° o TBDEAERBLET.
RALYF When the spur gear is turned
Hex Wrench with the left and right tires
fixed and not rotating, check
the slipping condition.
\. /J \
1 X2
Figure 1 Figure 2

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA

26




Name
Il |
rac
[Frorce
Setting Sheet Date
[] tndoor ] Outdoor €2 ot [ carpet [ Astroturf ] Other
[ Low 1 medium [ High [ Flat ] Bumpy [ pusty 7 wet [ ory
m B Front Damper Position WRC Equipment
W Hub Spacer
M Front Damper
Motor
M Front Lower Arm Spacer
Damper  [JSTD (JOP
ESC
Spring
oil Battery
Spring Spacer mm Servo
0-ring
Radio
Washer
Shaft Length mm | mTyre &Wheel
Ride Hight mm
A\ e Front Tyre
Toe ° O e =
Camber ° Upper Arm Turnbuckle mm  Steering Turnbuckle mm Front Wheel
Front Inner
Rear End M Rear Hub Spacer
WRear Lower Arm Spacer M Rear Damper Position M Rear Damper
Rear Tyre
Damper  [JSTD CJOP Rear Wheel
Spring
. Rear Inner
oil
Spring Spacer mm || ®Notes
0-ring
Washer
Shaft Length mm
Ride Hight
Toe
Camber ° Upper Arm Turnbuckle mm
Transmission [ Other | W Rear Wing
] Spur Gear T
Pinion Gear T Rear Wing CISTD [JOther
Diff Oil #
Wing Spacer
[ 4
. i f = t i
Front  Rear Front  Rear

27

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA



ab.

[TrForRCcE

www.gforce-hobby.jp

[ BEVEDEE

[HR—r517)L]

03-6206-0059

AZA~£MH 10:00~12:00,/14:00~16:00
(8 - EHARIR - ERFRZIR)

[BREWELETA—L4]
https://g-force.co.jp/form/gforce-hobby/

[WEBH- b #7R— k7 RLZ]
http://www.gforce-hobby.jp/fag/
[EFR]

T101-0044

RRATHREXEBAR1-3-1 VORTHHIM
BRI —T1—X

KEEH TOERE - BERIT>TEDE A FHSTETE,

| {REE-{EIRFRE  The following services are avairable only to those residing in Japan.

RELICOWTE BT RRMDHDIIGERDE T, RIEZES T A8 IS
AKHZEAT 26 DHBETT, “%)KE—*}E@E;:E%T%&L\%Ak i%]JHqﬁTEuué: LT i‘ﬁ(bb‘
RFET, PHRRBICOZTHELTUIRFHTRIIVEITH BEHAGEDEHNICERICRHBIEICTE
HETTHERBEIFEILSBENHLET,

SEMICKDBIBRICOVTIBENRARIRZE SHBVIETED,

CHEDBEREBENEDE 74 —LDSEEEITDLSICHEBEVRLET,
https://g-force.co.jp/form/gforce-hobby/index.html

OWHFRRRM BEFERIMED I BREZTMD L THEDTE W,

ORBNHHIGE . R G Z BRI T TIBELZENHDET,

OB EFMHRIE, I UICERIFEIURE RN £ T /=Y EED AU TORMGE G TEE Ao
CHETIBASNATY 3V /IN—YREFDBTHAUTEED TS,

O AR FHEH N R IV —HR—NETREBIVEDE T I,

IRFETC | BRI T4 —X

T101-0044 HRHBFREXHBAET1-3-1 VORTHHIF

UHICEWTES - BE-EEZUET  Copyright © 2025 G FORCE, Inc. All Rights Reserved

1/10 SCALE 4WD OFF-ROAD R/C CAR XTRADA




